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Notes for using this parts list
1. Parts supplied as complete assemblies are circled by a Iine[ .

2. This book was prepared based on information available in Apr. 2011.
3. Parts are subject to change in design without prior notice.
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F {KBE3{%&/Machine body




F {AR§{%/Machine body

5 o

no.| meEse ol &ue e DESCRIPTION
J@3g48837
0 oo|@ u-ll | E i
PARTS NO. | 97 1?6 v &|aTy

1 [60384 * | * * INES S+ SUPPORT BAR
2 16022701 * | *k * 1 | ki TOP COVER
3 |60227-02 * | % * 1 [CDHEAYILAZIL DIAL BUSHING, CD
4 |B150607 * | % * 1 | EiRTAtE RUBBER CAP, 32.8
5 [60229 * | * * 1 | XFHNA— COVER, ;T/TAKE-UP LEVER
6 |60204 * | *® * 1 | EXfFEAHA—1E BOLT, SOCKET M4X0.7 L=6
7 31207 * | % * 1 | XA —LETyiv— WASHER, PLAIN M4
8 [60228 * | * * 1 | ElR—kSyF SHEET PACKING
9 |30066 * | * * 7 |k BOLT, SOCKET M5X0.8 L=12
10 |27172 * | *x * 5 [5viz SET SCREW. SOCKET (CP) M6X1.0 L=8
13 60002 * | *x * 1 |@iR FACE PLATE
14 |B159150 * | *x * 1 |ERT L RUBBER CAP, 20.5
16 |60004 % | * * 1 |G OIL WICK, 12X12X130L
17 |60003 * | * * 1 (ER/SvF PACKING,: F-PLATE
18 (27177 * | % * 2 |miwit BOLT, SOCKET M5X0.8 L=16
19 |B117936 * | % * 3 |HERT Ltg RUBBER CAP, 9.4
20 20218 * | * * 1 |T4AE RUBBER CAP
21 [20161 | * * 1 AR OIL WINDOW
22 | 8040 w | e * 2 |a—Fh/i—1k SCREW, SM9/64X40 1=8
23 [30025 -1 - * 2 |a—Fhn—ikoviv— WASHER, PLAIN L3.5
25 |BS20345 * | * - 1 |ZEYFRESRLRE RUBBER CAP
26 |B159150 * | ~ - 1 |a—KRIdLiz RUBBER CAP, 20.5
27 |B142743 x| * - 1 |FLSY S —7ig RUBBER CAP, 27.5
28 |B159928 * | *x - 1 |EYHRE YA —RiE RUBBER CAP, 14
29 |B142374 * | *x * 2 |wHL =Ty a BUSH, DRY ; L=20
30 |B140063 g * 1 |1\ —Rbyri— PIN, DOWEL
32 |B153132 * | * * 1 |/l N—RAbwsi—F 21— |NYLON TUBE, L=13.5
33 |B140063 * | [ * 1 |13y R—ZRFYF Zbysi—  |PIN, DOWEL
34 |B104821 * | * * 1 [/ \woL—#hT Lt RUBBER CAP, 10.5
35 [30046 o * 1 |7—REILE SCREW, TRUSS M4X0.7 L=4
36 |31207 * | * * 1 |7—REILTY N — WASHER, PLAIN M4
37 16023801 * | * * 1 |ZELR SLIDE PLATE, F
38 |70214-01 % | * * 1 |ELRATYYT SPRING
39 {37229 * | * * 1 |ELHRE SET SCREW, SOCKET (CP) M4X0.7 L=5
40 (38023 - * | * * 1 |AiRAy/— STOPPER
41 18040 * | * * 2 |fFERAy/S—1E SCREW, SM9/64X40 L=8
42 160358 * | % * 1 [RuF LR UPPER COVER ASSY, BED
43 [60359 * | * - 1 [ RyFE#R/ SvEy SHEET PACKING, BED
44 |30075 * | * * 10 | vk LRk BOLT, SOCKET, M4X0.7 L=8
45 |B105113 * | % ® 1 | RyF{RimE SCREW, SM12.70X28 L=5
46 |B105215 * | * * 2 [ RyR#hg/ uxy PACKING
47 |60357 * | * * 1 |Z=E7AF PIPE
48 160371 * | % * 1 |ZTRARE=— (T TUBE, 7X3X150L
49 160364 * | * * 1 |RyEiRie QIL CAP, BED
50 |B140518 * | % * 1 | RNyFhasoHme SCREW, SM7.94X28 L=10
51 |B081007 * | * * 1 |RyFhaso8mig0) 4 |0 RING, P7
52 |60385 * | * * 1 |RILFH—E ) BELT GUARD SET
53 16038501 * | * * 1 |RNILRH—FQ) BELT GUARD, L
54 |60385-02 * | * * 1 |[RILEH—E@ BELT GUARD ASSY, R
55 [37288 * | * * 1 [NILEH—FLE(C) SCREW, TRUSS M4X0.7 L=5
56 128138 * | ok * 4 | A H—FI1EA) BOLT, SOCKET M6X1.0 L=10
57 [10599 * | * * 4 | NIMH—F1IE(ATviy—  |WASHER, PLAIN M6
58 |37288 x| *x * 1 [RJLFH—F1E(C) SCREW, TRUSS M4X0.7 L=5
59 116287 * | * * 2 (RJILFH—FIE(B)Tvi4—  |WASHER, PLAIN M5
60 139159 * | * * 2 |RJLFAH—F1E(B) SCREW, TRUSS M5X0.8 L=8
61 |35495 - * * 1 |REBXAE HOLDER BAR
62 |101520 - | * * 2 |[BHBEZAFELSYE NUT. SM15/64X28
63 |B159150 * | *x * 1 |$&EHS—T L RUBBER CAP
64 {60360 * | * * 1 |FANr—2> OIL GAUGE
65 [37229 * | * * 2 |7 SET SCREW, SOCKET M4X0.7 L=5
66 |60385C x| % * 1 [ RILFH—FRUA () BELT GUARD SET WITH SCREW
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F#E8{% /Upper shaft mechanism
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L+ #E8{% /Upper shaft mechanism

X »
NO.| MI@ES o5 &luE 24 DESCRIPTION
dJo J8Ha9 9
28 g2%as
PARTS NO. [ R |8 &|aQTY
1 |60007 * | * - 1 | &k UPPER SHAFT
2 |60015 * | * * 1 |25 98—2avhi CRANK MOTION CAM
3 11031 % | % * 1 | EEARFY S (FD BEARING, UPPER SHAFT
4 118607 * | = * 1 |9Z20hLIEA) SCREW, SM9/32X28 L=16
5 (27172 * | * * 1 |9Z29hL0k(B) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 [30066 * | * * 2 |90V OEAL BELT, SOCKET M5X0.8 L=12
7 135999 * | * * 1 |90 591k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 160011 * | * * 1 |5 — BALANCER
9 |28027 * | % * 1 InNSY—ik SET SCREW, SOCKET (CP) M8X1.25 L=12
10 160009 * | % * 1 | E#BRAS—(d) BR-COLLAR, M U-SHAFT
11 27172 * | * * 2 | EEBRAS—(f)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
12 |60010 * | * * 1 | EgARTFY T () BEARING
13 160223 * | * * 1 |pE&EEHT— COLLAR, BOBBIN WINDER
14 |35999 * | * * 2 |fREBZTHS—IE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 |60224 * | *x * 1 | E<JLT—1($8) UPPER BELT PULLEY ASSY
16 |60225 | * 5 1 | ENJLET—Y—1E(A) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 |28043 * | % * 1 | ERJLET—1)—IE(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 |60008 x| % * 1 | L#BRAS— () BR-COLLAR, B ;:U-SHAFT
19 |60013 * | * * 1 | LEBRAZ—(#)1LER RETAINING RING, EXTERNAL C20
20 27172 * | * x 2 | E#BRAS—(#)I1E SET SCREW, SOCKET (CP) M6X1.0 L=8
21 |60014 * | * * 1 | EERTYL T () BEARING
22 160226 % | * * 1 |243F R Lk TIMING BELT
23 160225 x| * % 1 |F—1—1k) SET SCREW, SOCKET (CP) M6X1.0 L=12
24 128043 * | * * 1 |F—1)—1k(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
25 |60231-CA * | % * 1 | T—Y—AH) PULLEY COMPLETE, A
26 |37031 * | * * 1 |[F—U—LAl SCREW, FLAT M6X1.0 L=16
27 * | * * 1 |F7—=)—{LRLES WASHER

37028 .




EEYEH{& /Upper feed mechanism

W ERB{% /Quick reverse mechanism

<{-8BL/-8BLC/-28BL/-28BLC/-8BLC-BTFL-CD-DS/-28BLC-BTFL-CD-DS>




=Y EH{% /Upper feed mechanism

L @
NnO.| moEs o5 alze e DESCRIPTION
Jdodbaer
afagzTas
PARTS NO. |2 9P Y8+ &|QTY
1 160214C * | * * 1| E#EYEFEOyRERD UPPER FEED CONNEGTING ROD ASSY
2 160214 * | * * 1 | EEYEEOYE UPPER FEED CONNECTING ROD
3 [28076 x| * * 1 | EEEEESEEHRL BOLT, SOCKET M6X1.0 L=18
4 160215 * | * * 1 | EEYEEEDSE CONNECTING LEVER, U-FEED
5 (28076 * | % * 1 | E¥E&EnVRERLE BOLT, SOCKET M6X1.0 L=18
6 |60217 * | % * 1| EEUESR ($0) UPPER FEED CONNECTION ASSY
7 |BS07333 * | % * 1 | BV EEE /AT PIPE, 4
8 (17047 * | * * 2 | EEYERESFERL SHOULDER SCREW, SM9/32X28 L=8.5
9 |17095 * | * * 2 | EREVEHEERCIEER RETAINING RING, E8
10 |60218 * | * * 1 | EEYEFEE=——)LsAT OIL TUBE, 5X3X170L
11 |0148-F * | * * 1 |#EEE=——IL"AF 7L |FELT, 3X18
12 160219 * | * * 1| B ERE M OIL WICK, 2X2X190L
13 |30750 * | * (ISR VAW N FASTENING BAND
14 |60079 * | * * 1 |3EYEAT Lis(ER) RUBBER CAP
W ELRH{% /Quick reverse mechanism
‘ - -
No.| mEome JE_ %|uE 2.4 DESCRIPTION
JoJbHa89
e ok
PARTS NO. |? ¥ $|? 6% &|aQTY
1 |60203 * | * * 1 |[/\vyD L —B4 SHAFT, R-LEVER
2 |17095 * | * * 1 |s3us L S—#d bR RETAINING RING, E8
3 |B025100 * | * * 1 [/SvHL\—#hik Ty r—  |WASHER, PLAIN S 10
4 |B147504 * | * * 1 (2 T% SPACER
5 160204 * | % * 3 [ATALE BOLT, SOCKET M4X0.7 L=6
6 |BS07375 * | % * 1 | \wHL =2 Y5 SPRING
7 |BS07374 * | % * 1 |1\wHLss— REVERSE STITCHING LEVER
8 |BS07384 * | * - 1 (AT XALA—(4 REVERSE STITCHING LEVER PLATE
9 |B100511 * | * = 1 |\woLAa—Lhl SCREW, SM4.76X32 L=6.5




St - KFEBI1% (14 %t) /Needle bar and thread take—up mechanism (single needle)
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- XFERH{R (1K $1)/Needle bar and thread take—up mechanism (single needle)

No.| meEe Eoye E DESCRIPTION
(@} ('_) %)
=] | oo
m m m |
PARTSNO.| ¥ | ® | #6 |QTY

1 [60028C * | * * 1 [#EXEG NEEDLE BAR BRACKET ASSY
2 |60028-01 * | % * 1 |#HELE NEEDLE BAR BRACKET
3 |60028-02 * | *x * 1 |8HEL L8 NEEDLE BAR BRACKET SHAFT
4 |160028-03 S * 1 AZI A RUBBER SHEET
5 (60030 * | * * 2 |$HELEHEAEY PIN
6 |60044 * | ok * 1 |fHERZEERAL—IL GUIDE RAIL, N/B—-CLAMP
7 |37112 * | * * 2 |EEREEAL—ILIE SCREW, M3X0.5 L=6
8 |60026 x| % # 1 |4t NEEDLE BAR .
9 |B151594 o * 1 |gHiERENT THREAD GUIDE, N-BAR
10 |B140553 * | * * 1 |&tit SET SCREW, SM1/8X40 L=4.5
11 |60041 * | * * 1 |$HiEfaE NEEDLE BAR CLAMP
12 |37134 * | * * 1 |&t#Eiafmal SCREW, M4X0.7 L=10
13 |60042 S I 1 |#HEREAE SLIDE BLOCK, N/B-CLAMP
14 160034 * | % * 1 |gHELXEE=—N/ 4T OIL TUBE, 5X3X115L
15 |60032 R 1 |EtELE RS OIL WICK, 2X2X700L
16 [60031 * | ¥ * 1 |[$HELXERR D SPONGE
17 {30046 * | % * 1 |#HEXEAR VIR SCREW, TRUSS M4X0.7 L=4
18 |60016 * | * * 1 |RFEGH) THREAD TAKE-UP LEVER COMPLETE
19 |37046 # | x| = 1 | RERFYT (N BEARING, S ; T-TAKE-UP
20 |37047 | & * 1 | EKFERAT7YT(KR) BEARING, L : T-TAKE-UP
21 (37051 * | % * 2 | KEIvr— WASHER, THREAD TAKE-UP
22 |60019 * | * * 1 | EXTEXZ THREAD TAKE-UP SUPPORT
23 |60021 * | % * 1 | KEXZRLE SUPPORT SCREW, M4X0.7 ; T/TAKE-UP
24 |37585 * | % * 1 | XKFEZZRCFvE NUT, M4
25 137053 * | * * 2 | XEXZ=—RILATYLY NEEDLE BEARING
26 |60020 * | * * 2 |RKEEXZAYYT SUPPORT RING, ; T/TAKE-UP
27 |60022 o * 1 [90EHISY CRANK, 90
28 60023 * | * * 1 |#HESS2 5 (40) NEEDLE BAR CRANK ROD ASSY
29 |60024 * | % | =* 2 |#H#EHIS HRTYLY BEARING
30 |60017 * | * * 1 | XEEY PIN, ; T/TAKE-UP
31 |60116 * | * * 1 | XFE kL SET SCREW, SOCKET (CP) M5X0.8 =8
32 60018 * | % * 1 |[KBEV A2 BUSHING, ; T/TAKE-UP PIN
33 60116 * | * * 1 | KFEVA2LIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 (60043 * | x| * 1 |HELEEHARILED BUSHING
35 |60081 - * | * * 1 |[#HELEEAZN(E) BUSHING, F
36 |B116920 * | % * 2 |fHEX BB v v— RING, THRUST
37 |60039 * | * * 2 |HEXEEHT— COLLAR
38 |27177 * | * * 2 |HELE#@HIS—HHLL BOLT, SOCKET M5X0.8 L=16
39 190625 * | * * 2 |fHELE#HS—HH LTy r—|WASHER, SPRING 2-5
40 |N0122 * | % | * 1 |#tDPx17 #22 NEEDLE, DPX17 (#22)
41 |60016C x| % | 1 | XFELvk THREAD TAKE-UP LEVER SET




&1 - RFFRS1% (27K $1) /Needle bar and thread take—up mechanism (two needle)




- XFERE{R (2K £1)/Needle bar and thread take—up mechanism (two needle)

[72]

NO.| Hi&ES ” (.jg e i DESCRIPTION

D|8|gy

PARTSNO. | | & | ¥k |aTY
1 160623C * | % ® 1 |#HELE R NEEDLE BAR BRACKET ASSY
2 |60028-01 x| % | 1 |#ELXS NEEDLE BAR BRACKET
2 ggggg—gg x | % * 1 %g#éj_;faﬁm NEEDLE BAR BRACKET SHAFT
- * | % * 1 Rs=d LA
5 160030 £ [ x| * 2 ﬁgiéﬁaiﬁt"y SKJBBER SHEET
6 (60044 * | £ | % 1 | HEREERL—IL GUIDE RAIL, N/B-CLAMP
; ggé ;3 N * | * * 2 ggm%%mv—»m SCREW, M3X0.5 L=6
- * | * * 1 |3 NEEDLE BAR

}? 23321553 * | % * ? ggm% SET SCREW, SM1/8X40 L=4.5

* | k| % & NEEDLE BAR CLAMP
12 37134 x| % | * 1 |#HERERC SCREW, M4X0.7 L=10
13 |60042 | x| % 1 ﬁﬂ%#ﬂ%ﬁﬁ SLIDE BLOCK, N/B-CLAMP
14 60034 * |k * 1 |#HELXEE=——L/1q4T OIL TUBE, 5X3X115L
}g ggggf | & | * 1 ggiﬁmjﬁ OIL WICK, 2X2X700L

* | * * 1 14 =V G Y SPONGE
17 |30046 £ | % | * 1 |#HEXEARTIE SCREW, TRUSS M4X0.7 L=4
18 [60016 * | k| * 1 fﬂ(?ﬂ) ) THREAD TAKE-UP LEVER COMPLETE
19 |37046 * | % | * 1| REATIT UM BEARING, S ; T-TAKE-UP
20 37047 * | % * 1 | RKFERFYLT(R) BEARING, L : T-TAKE-UP
21 |37051 * | * * 2 fﬂiv-g‘/«v— WASHER, THREAD TAKE-UP
22 |60019 £ | % | * 1| RFEXA THREAD TAKE-UP SUPPORT
gi g?gﬁé * | * * 1 EE%M@CT SUPPORT SCREW, M4X0.7 ; T/TAKE-UP

¥ | k| * 1 | XEXzRhC+H vk NUT, M4
25 [37053 x| * | * 2 fﬂiﬂ}:—ﬁ‘nﬂwbﬁ' NEEDLE BEARING
23 gggg(z} * | % * 2 3{?}13’}571')‘/7 SUPPORT RING, ;: T/TAKE-UP

* | * * 1 |90FEYS Y CRANK, 90
28 |60023 ¥ | x| * 1 |55 () X NEEDLE BAR CRANK ROD ASSY
g(g) 233?‘7‘ x| ®x | = 2 ﬁfﬁ??t/’?’*‘?')?}b BEARING

* | % * 1 |X#TEEY PIN, : T/TAKE-UP
31 |60116 o I 1 Eﬁl:::«m#at SET SCREW, SOCKET (CP) M5X0.8 =8
32 |60018 * | x| =% 1 Eﬁl:yﬁw BUSHING, ; T/TAKE-UP PIN
33 |60116 * | % | * 1 | REELARLIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 |60043 * | * * 1 |#HEL S8 AR ILED BUSHING
35 [60081 * | % | * 1 [T EEA%IL(EER) BUSHING, F
gg gnegzo * | * | * 2 ggiﬁ;ﬁv-y%’— RING, THRUST

0039 * | x| * 2 | LSEhS— COLLAR

38 27177 * | % | = 2 |$tELE#HAT Rl BOLT, SOCKET M5X0.8 L=16
39 |90625 * | x| =% 2 |#HEXEEHHS L7y +y—WASHER, SPRING 2-5
40 |NO122 * | k| * 2 |#1DP X 17 #22 NEEDLE, DPX17 (#22)
41 |60016C * | x| x 1 [KFEEEYh THREAD TAKE-UP LEVER SET
42 131110-A * | k| * 1 |#H8ZE BOLT, SOCKET M3X0.5 L=10

_1 0._




% BH4% /Presser foot mechanism




18z BH{% /Presser foot mechanism

4 1)
NO. | mEEe ol B T ue 2 DESCRIPTION
oA La99
i ol R
PARTS NO IR I ¥ * 8+ k|QTyY
1 {60161 * | ok * 1 [#A EIFERAZIL(A) BUSH, A : P-FOOT LIFTER SHAFT
2 |B148197 * | % * 1 38X EIfEA%/L(B) BUSH, R ;: SPREADER SHAFT
3 |60162 * | ok * 1 |32 EFEARILC) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 * | % * 1 |3 X EIFEhA2)L(D) FEED SHAFT BUSH, L
5 |60055 * | ok * 1 | AEAIL BUSHING, ; P-BAR
6 (60116 * | * * 1 | EAZILIE SET SCREW, SOCKET (CP) M5X0.8 L=8
7 |60069 * | * * 1 |MARSET VL PRESSER ADJUSTING DIAL
8 (60070 * | % * 1 | A AR (48) PRESSER ADJUSTING PLATE ASSY
9 (60077 * | * * 1 |BZASHRITILL FELT, PRESSER ADJUSTING PLATE
10 {60076 * | * * 1 (ARG Y<IES PIN
11 11426 * | * * 1 |[RAAGY~IE iR RETAINING RING, E7
12 |60156 * | * * 1 |30z EFEEGR) P-FOOT LIFTER CONNECTION ASSY
13 |60157 * | % * 1 |#Z EFEE RS OIL WICK, 2X2X400L
14 {60158 * | * * 1 [ #Z EEEGRDE PIN
15 [28043 ¥ | * * 1 |3z Efege it SET SCREW, SOCKET (CP) M6X1.0 L=10
16 |60053 * | % * 1 |5z PRESSER BAR, OUTER
17 |60074 * | * * 1 |MZEXTY T SHAFT, PRESSER BAR SPRING
18 |60073 * | * * 1 [WAELTITH(F) SPRING SUPPORT, D
19 |60075 * | % * 1 |BAET)Y PRESSER SPRING
20 |60071 * | * * 1 |BREXTYLEHS5— COLLAR
21 |60072 * | % * 1 |REATYS (L) SPRING SUPPORT, U
22 119060 * | % * 2 |BEZEXTYTEA TS EUPIN, SPRING 3X8
23 31094 * | * * 1 |[$BZEZTY T8I DG RETAINING RING, E5
24 60155 * | * * 1 A LiTER PRESSER BAR, LIFTER SHAFT
25 |B146581 * | % * 2 |IRz EFEhS— SET SCREW COLLAR
26 |B014760 * | * * 2 WA EIFEHZ—1ERL SET SCREW, SOCKET SM5.95X28 L=6
27 160380 * | * * 1 |BREFE (L) KNEE LIFTER ARM, U
28 {28031 * | % * 1 |E¥FLEITE(E)&E 4+l BOLT, SOCKET M6X1.0 L=14
29 {60163 * | * * 1 A EFER(E)RTILY SPRING
30 {60378 * | * * 1 |BREIFEEEG K-LIFTER CONNECTING BAR ASSY
31 |60378-01 x| * * 1 |BEFEERE |KNEE LIFTER CONNECTING BAR
32 30203 * | * * 2 |Yrat—n LINK BALL
33 |11412 * | *x * 2 (Y oR—IFuk NUT
34 |28578 * | % * 2 |EYEFEHETYv— WASHER, SPRING 206
35 |60165 - * | * * 1 B2 EFHLB) PRESSER BAR LIFTER CAM, B
36 [34323 * | * * 1 |IBRAEFALPERL BOLT, SOCKET M5X0.8 L=18
37 |60164 o * 1 |z ElFAHLW PRESSER BAR LIFTER CAM, A
38 60170 ¥ | ok * 1 |[#BAEFHLAERL SHOULDER SCREW, SM15/64X28
39 |B025060 * | % * 1 Bz EFHLA)T v +—(1) |WASHER, PLAIN L6
40 | 8047 * | * * 1 [z EFhHLALEET v +— |WASHER, WAVE 8
41 |34025-B * | % * 1 [#Z EFHLA) TV y—(2) |WASHER, PLAIN L8
42 |60166 * | * * 1 |$8z L PRESSER LIFTER BAR
43 11430 * | * * 1 |8z EFEREY LEVER GRIP
44 |60379C * | * * 1 | FEGED KNEE LIFTER SHAFT ASSY
45 |60379 * | * * 1 |BRETés KNEE LIFTER SHAFT
46 |BS16290 * | * * 1 |BLEFEE NEEDLE ROLLER, 4X19.8
47 28208 * | * * 1 | ElTEhiE AR RETAINING RING, E10
48 |60381 x| * * 1 [BRLTB(TF) KNEE LIFTER ARM, D
49 34323 x| * * 1 |E¥ EFBR(T)&ERL BOLT, SOCKET M5X0.8 L=18
50 |30804 * | * * 1 |EY EFBR(T) v NUT, M6
51 |60159 * | * * 1 ||z EFiEY NEEDLE ROLLER, 5X29.8
52 |30804 * | * * 2 [BRIAH A AVYILFHvk NUT, M6
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1EYEH{%/Feed mechanism

& 17}
No. | BaEs Sl i P e DESGRIPTION
Jodlba9?
nSagzras
PARTS NO.IF? ¥IT $l¥ 8% & | QTY
1 |60186 * | * * 1 [EYHEET A VIL(E) FEED ADJUSTING DIAL, U
2 |BS38284 £ | * * 1 [FEYHERC ADJUSTING SCREW
3 |10812 * | * * 1 |#1¥Lithal SCREW, SM3/16X28 L=19
4 |B142746 * | * * 1 | AL Ty v— SUPPORT PLATE
5 |18420 * | ok * 1 oYy O RING, 10
6 |B145502 * | ok * 1 |FA4vILE POSITIONING PIN
7 |B100328 * | * * 1 |FAVvILEDRTY Y SPRING, COMPRESSION
8 |60187 - | - * 1 [FEYERES AV IL(F) FEED ADJUSTING DIAL, D
9 |BS38284 = | = * 1 [EYEHERC ADJUSTING SCREW
10 |10812 -1 - * 1 |F4¥ILIE SCREW, SM3/16X28 L=19
11 |B142746 - | - * 1 [FAVY LTy e— SUPPORT PLATE
12 |18420 -1 - * 1 |y 0 RING, 11
13 |B145502 - - * 1 [FA4¥VILEY \ POSITIONING PIN
14 |B100328 -] - * 1 | ZAVvILELRTY S SPRING, COMPRESSION
15 60192 -1 - * 1 | ZEYRE A —EE) CYLINDER ASSY
16 |60192-01 - | - * 1 |EVERE YT — CYLINDER
17 |60192-02 | - | - * 1 |§#F JOINT
18 |60192-03 | - | - * 1 |HALoy— SILENCER
19 {60198 - - * 1 |PCRT7—F1—7 AIR TUBE, 4X2.5X690L
20 |31021 -1 - * 2 |EYSRAEESH YA —1E BOLT, SOCKET M6X1.0 L=16
21 |28578 - - * 2 |BYREEHF—T v r— |WASHER, SPRING 2-6
22 |28058 -1 - * 1 |FEYSRE YA —KiEhl BOLT, SOCKET M6X1.0 L=12
23 |30804 -1 - * 1 [FEYFASH S —F vk NUT, 3 M6
24 160191 * | * * 1 [FEYHAES S —IR SETTING PLATE, PC-CYLINDER
25 18065 * | * * 4 |REYHASIIEHRIE BOLT, SOCKET M5X0.8 L=14
26 |90625 * | * * 4 |FEYREH YT T vi4— |WASHER, SPRING 2-5
27 |60340C * | * * 1 |1\whi o8 —tyh BACK CYLINDER ASSY
28 |60346C * | % * 1 [BEL—ILEEL) GUIDE RAIL ASSY, L
29 |60346C * | * * 1 |BEL—ILER) GUIDE RAIL ASSY, R
30 |27177 * | *x * 4 [BEL—ILIE BOLT, SOCKET M5X0.8 L=16
31 |90625 * | ok * 4 |[BEL—NLILETyo— WASHER, SPRING 2-5
32 |60347 * | * * 1 YA —ABEEY . NEEDLE ROLLER, 7X22.4
34 60350 * | * * 1 |1\wo g —ERED CYLINDER GUIDE PIN, B
35 60230 * | = * 1 |ERELRTY Y SPRING
36 160213 - ¥ | ¥ * 1 |1\wH ) d—=ER/REIE SET SCREW, SOCKET (FT) M10X15 L=10
37 |60341 * | % * 1 S99y 8 —F4ILs—IL(#)  |OIL SEAL (BACK)
38 (60212 * | * * 1 |13 ssyu s —F A )L—)L(ET  |OIL SEAL (FRONT)
39 |60188 * | % * 1 |EYEEESE FEED ADJUSTMENT ARM
40 60189 * | * * 1 |EYRESEE PIN
41 127172 * | * * 1 |EYFEEEE 1k SET SCREW. SOCKET (FT) M6X1.0 L=8
42 160190 * | * * 1 [EYHASBRAT Y SPRING
43 160194C * | * * 1 [FEVREESE=5FE) FEED ADJUSTING LEVER ASSY
44 160194 x| * * 1 |EVRETESE FEED ADJUSTING LEVER
45 (60195 ® | ok * 1 |RYERESFEEY NEEDLE ROLLER, 6X25
46 160115 % | * * 1 |EYRELERGE LINK PIN, 8
47 [18028 * | % * 2 |FEYFAEFEHFEE AL SET SCREW, SOCKET (CP) M5X0.8 L=5
48 37008 * |k * 1 |EYIRESESERDHHL SCREW, M5X0.8 L=25
49 60196 * | * * 1 [V EES FEED ADJUSTING CONNECTION
50 |60348 * | % * 1 [\us oS —12 5% CONNECTING BLOCK, B-CYLINDER
51 |60351 * | * * 1 |NR\woi o8 —125F1k BOLT, M6X1.0 L=25
52 160349 * | * * 1 |y d—=5FEE 4+l |PIN SCREW, M6X1.0
53 |60342 x| % * IR VAS DUV £ i Wisd SPRING
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Zz FIFBY{% /Presser foot lifter mechanism

<-8BLC-BTFL-CD-DS>
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X _EITE81%/Presser foot lifter mechanism

Y »

NO. | HMBES e 24 DESCRIPTION
o b5a e
afaYzras
PARTS NO.|? 9T ¢ 8 ¥ &|aTY

1 [60120 * | * * 1| £ F R ErEm A% )L (FD) UD-ADJUSTING SHAFT BUSH, F
2 |60081 * | % * 1 | ET=lgaA2)L(E) BUSHING, F
3 |60126 * | ok * 1 |CDH AL DIAL, CD
4 |60127 * | * * 1 |CDEAVIAHL DIAL CAM, CD
5 160128 * | * * 1 |CDHAYVILEY DIAL PIN, CD
6 | 1917 * | * * 1 |CDEAYVILERT ) SPRING, A
7 | 1392 * | * * 1 [CDEAVILERL SET SCREW, (CP) SM11/64X40 L=6.5
8 160107 * | * * 1 [ETFERERHES SUPPORT PIN
9 |60116 * | % * 1 [ ETFTEVRERHE L SET SCREW, SOCKET (CP) M5X0.8 L=8
10 |60098 * | * * 1 (L TFEHREEE ) ADJUSTING BRACKET ASSY, UD
11 {60103 * | ok * 1 | ETFTEHREGE ADJUSTING BRACKET, UD
12 60109 * | * * 1 | L TFEHREEHT— ADJUSTING BRACKET COLLAR, UD
13 (30066 * | * * 1 | EFEHBEHS—1EHL BOLT, SOCKET M5X0.8 L=12
14 [90625 * | * * 1 | EFEHAHENS—IET v v— |WASHER, SPRING 2-5
15 128563 * | * * 1 | ETFTEHEEA/I— BOLT, SOCKET M5X0.8 L=8
16 |90625 * | * * 1 | ZRbyIS—T v p— WASHER, SPRING 2-5
17 |60114 * | * ® 2 |FREiEY 2B LINK ASSY, B
18 |60115 * | * * 2 |HEEYo9BEY LINK PIN, B
19 |27170 * | % * 2 |HEEYHBIEIE SET SCREW, SOCKET (CP) M5X0.8 L=6
20 (60099 * | * * 1 |PIRZ EFTHL INNER PRESSER CAM, UD
21 [27172 * | % * 2 |REX ETFhLIE SET SCREW, SOCKET (CP) M6X1.0 L=8
22 160101 * | % * 1 PRz ETFOvE INNER PRESSER ROD, UD
23 160100 * | * * 1 |9z FTFOvEA7YY NEEDLE BEARING
24 60113 * | * * 1 RSy 5A) LINK, A
25 160102 * | % * 1 | FOoukEy ROD PIN, US
26 |60083 * | * * 1 |EE=e% CONNECTING LEVER
27 34323 * | * * 1 |#EEEsEHESHRC BOLT, SOCKET M5X0.8 L=18
28 |60084 * | % * 1 |[H=5FE PIN
29 {27170 o * 2 | ETF=SREELE SET SCREW, SOCKET (CP) M5X0.8 L=6
30 |60106 * | * * 2 | L TFEREEHHT— COLLAR, UD ADJUST-SHAFT
31 [18028 * | *x * 2 | ETFEHRSE#HZ—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
32 60129 * | * * 1 |CDEHEHZEE) CONNECTING LEVER ASSY, CD
33 |60129-01 * | % * 1 |CDE#EEDE CONNECTING LEVER, CD
34 |60129-0 * | * * 1 |CDEFELEEY PIN, CD
35 |28076 - * | * * 1 |CDEFEESFRHOHRL BOLT, SOCKET M6X1.0 L=18
36 [60122 * | % * 1 |z L TSR ADJUSTING SHAFT, UD
37 |60117 x| * * 1 | APy A—R2iR SUPPORT PLATE, STOPPER
38 |31092 * | * * 2 | RAbyA—i 2t BOLT, SOCKET M4X0.7 L=12
39 |31208 * | * 2 |RIFHRIE Ty r— WASHER, SPRING 24
40 17059 * | * * 1 |RTYHT 2R SUPPORT SCREW M5X0.8 L=10
41 |60077 * | * * 1 |[ETFEU#RAELT7TILE FELT, PRESSER ADJUSTING PLATE
42 (60130 * | *x * 1 [CDSPHEHIFE AL SPRING HOOK
43 |60152 x| * * 1 |CDSP#ERLCFvE NUT, M8
44 (60125 -1 - * 1 [CDARTYSB SPRING, B
45 160502 * | * _ 1 |CDRFYSC SPRING, C
46 [18349 * | * — 2 |CDI YA —1kTuE BOLT, SOCKET M3X6
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X H F FEERZ(-CD)/Alternating presser foot lifter mechanism (-CD)

4 w
BaE olE . &lue 2B DESCRIPTION
OHa99?
pizPad
PARTS NO. PUeETR|QTY
1 38136 * 1 |mRFoat—2—I1k SET SCREW, SOCKET (CP) M4X0.7 L=4
2 |60124 * 1 |RTFoat—2—E—7 1Y% POTENTIOMETER ASSY
3 60132 * 1 |RFiai—2—EtiR SETTING PLATE, POT-METER
4 160204 * 1 |[RFoat—2—E TRt BOLT, SOCKET M4X0.7 L=6
5 31207 * 1 |RTFoiai—2—E iRt 792 +{WASHER, PLAIN M 4
6 [60123 * 1 |CDI A —(FR) CYLINDER ASSY
7 |60123-01 * 1 |CDY)H— CYLINDER
8 |60123-02 * Ik ES JOINT
9 |60123-03 * 1 |HALHY— SILENCER
10 |60123-04 * 2 |cDYY A —iE BOLT, SOCKET M3X0.5 L=45
11 |60121 * 1 |cDV T —RATF7—F1—7 AIR TUBE, 4X2.5X850L
12 |60131 * 1 |[—FyoiL KNUCKLE
13 |38975-03 * 1 [Ax925Hh/ 3 —(3P) CONNECTOR COVER (3P)
14 138976-08 * 1 |3ax24323P) CONNECTOR (3P)
15 30187 * 3 (a9 EE PIN CONTACT
16 |60542C * 1 |RFoat—a—tyk POTENTIOMETER COMPLETE
74991 {%(-BT)/Quick reverse mechanism (-BT)
A »
Mmoo ';._: 1 g B 2.4 DESCRIPTION
Sfdp
PARTS NO. ¢85 Qry
1 [60207 * 1 |BTEHFE (FH) CYLINDER CONNECTION ASSY
2 |B100511 * 1 (7SI -#HLRl SCREW, SM4.76X32 L=6.5
3 |B149094 * 1 |BTEEHS- STUD, :S-LEVER
4 |BS01304 * 1 (BTEEFDHHRC SCREW, SM6.35X28 L=18
5 |B149095 * 1 |BTEEES WASHER, PLAIN 6
6 |60205 * 1 |BTIUA—(#H) CYLINDER ASSY
7 |60205-01 * 1 BT A — CYLINDER
8 |60192-02 * 1 |#F JOINT
9 |60123-03 * 1 |[HaLoy— SILENCER
10 |60202 * 1 |BTHZ7—Fa1—7 AIR TUBE, 4X2.5X720L
11 {60206 * 1 BT S —EiTiR SETTING PLATE, CYLINDER
12 |35034 * 2 |IBT YA —1k BOLT, SOCKET M6X1.0 L=20
13 |28578 * 2 |IBTU A —1IETyiv— WASHER, SPRING 2-6
14 (60209 * 1 |=iutvon KNUCKLE
15 |30804 * 1 [ZluFvy2intvk NUT, 3 M6
16 [18065 * 3 |BT A —HE4tiRIE BOLT, SOCKET M5X0.8 L=14
17 |90625 * 3 BT —ZiRIET v v— WASHER, SPRING 2-5
18 (30715 * 1 |ZuFyoILEy COUPLING PIN
19 | 4839 * 2 | ZlivonE kg RETAINING RING, E4

__1 8_




F3XYRS{% /Upper feed mechanism

37 34 -
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E3E£YBH{%/Upper feed mechanism

P 0
NO. | BEmES ol I e DESCRIPTION
Jo b e 99
DEmgzras
PARTS NO.[? P 8% &]|QTYy
1 |60081 * | * * 1 [4E8hA%2)L (A BUSHING, F
2 160082 * | * * 1 |HEEh AL ($8) BUSHING, B
3 (60106 * | * * 2 |#EHS— COLLAR, UD ADJUST-SHAFT
4 18028 % | % * 2 |HEEHS—1E SET SCREW, SOCKET (CP) M5X0.8 L=5
5 160078 * | ¥ * 1 |HEghRAR D SPONGE
6 |60080C * | * * 1 |1EEh(E) SHAFT ASSY
7 160080 x| * * 1 |z SHAFT
8 (31092 * | % * 1 |HE#EFERl BOLT, SOCKET M4X0.7 L=12
9 |B104450 * | & * 1 |HEET Lis RUBBER CAP, 8
10 |60057 * | * * 1 |#EEE CONNECTING PIN
11 160528 * | * * 1 |4Eshime OIL WICK, 4X4X235L
12 60068 * | * * 1 |Fa—THAE(A) TUBE GUIDE
13 |60064 * | % * 1 |Fa—THAFLL BOLT, SOCKET M3X0.5 L=5
14 |60066 o * 1 |g LEATHER
15 18349 * | * * 1 |1k BOLT, SOCKET M3X0.5 L=6
16 [60483 * | * * 1 |z Ty r— WASHER, SQUARE 10X12X1
17 |60065 o * 1 |[ZE-XEHE CONNECTION
18 |60059 * | % * 1 |ExiEm STOPPER CLAW
19 |60060 * | % * 1 |IRESIR PRESSER CONNECTION PLATE
20 |60056 * | % * 1 |xEES PRESSER BAR CONNECTION
21 |60059 x| * * 1 B STOPPER CLAW
22 |60064 * | * * 1 |kt BOLT, SOCKET M3X0.5 L=5
23 |60056 * | * 4 1 |z EEEsE PRESSER BAR CONNECTION
24 160059 % | * * 2 |Etm STOPPER CLAW
25 |60064 x| * * 1 |E bk BOLT, SOCKET M3X0.5 L=5
26 {60057 * | * * 3 |[RAEERE CONNECTING PIN
27 |60058 * | * * 3 [(\AEELEE S OIL WICK, 2X2X50L
28 |60094 * | * * 1 |HEEshE=——A7 OIL TUBE, 5X3X75L
29 |BS51277 o * 2 |#ETr FELT
30 |BS51803 * | *x * 1 |7 /LE FELT
31 |60079 * | * * 1 |#EEhT L2 B RUBBER CAP
32 |60086 * | * * 1 |HghE ks OIL WICK, 2X2X80L
33 60096 * | * # 1 | kA E&#HRS OIL WICK, 2X2X20L
34 160063 * | * * 1 |[IRhit B EsH SHAFT, SLIDE BLOCK
35 [60050 : * | * * 1 |z VIBRATING PRESSER BAR
36 |60062 * | *x * 1 {RhitAE GUIDE SLIDE BLOCK
37 |8145-03 * | % # 2 |IEhitAE#IEHER RETAINING RING, EXTERNAL 4
38 |60061 * | *x * 1 |[HEhibiR STEADY PLATE
39 |37136 * | % * 2 |RhibiRit SCREW, M5X0.8 L=10
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LU EHES{% /Feed shaft mechanism




1X Y EHEH{%/Feed shaft mechanism

L g
] [=] = [,3 A [m]
NO.| BI@ER | | olf. . o|fE 2% DESCRIPTION
e e
_{PARTS NO.J7 17 ¥ $855 | ary
081 * : =
2 |60081 dhel % 114 £ R (HD) BUSHING, F
3 60322 % | % . 1 égﬁ;aw(au) BUSHING, F
4 60320 i N 1 lf?émx?i(?) FEED SHAFT BUSHING
5 |60321 x| %] b A }l/((i;f) UD-SHAFT BUSHING. B
6 |soas ol . N : ]‘E%Evﬂ} 4 ¥ FEED SHAFT BUSHING, B
7 (60324 | o i ; IJ;‘Fiﬁpj- ) .:—Jb(ﬁlj) OIL SEAL
8 160331 £ | * ¥ i [Eysat AR OIL SEAL
9 160313 1 i 1 J‘Euﬁa A I—IL(i%) OIL SEAL
10 [pstzzs | # [ | = | 1 |[2usaozn FEED SHAFT
1 |Brtessn | & | % . ! :‘;Um'}l\}: k CHEMICAL FELT
12 |60310C £ | # * 1 ?EUj:'L"(J%E;\%_ RING, THRUST
13 [60316 w| x| = e FEED BRACKET SET
14 (31021 % | % @ 5 EU%E-‘FH;L: FEED ARM
15 160310 % | = * T ey j—f:'h e BOLT, SOGKET M6X1.0 L=16
16 131094 + Lt b , %it):tit‘“ﬁ;ﬂ FEED BRACKET ASSY
17 l60308 g . 5 }%UJ:‘DFT—'% &b%ﬁy RETAINING RING, E5
18 |60330 * | * i ] E‘EU%E‘-.Jtﬁ'j\J‘/"V“ WASHER, PLAIN
19 160311 o . 1 }itjﬁ}ﬁﬁ‘/ SET SCREW, SOCKET (CP) M5X0.7 L=4
20 (31094 * | * * 1 El’)ﬁ?‘"t":j.ﬂ'_&b PIN
21 (60308 x| o+ | 2 |Ey tﬂ_ﬁ%iiﬁ‘: RETAINING RING, E5
22 |60373 il lhes ” : B FET U — WASHER, PLAIN
23 (60312 * | * % . ‘*UF&EE*{E;—M {47  |OIL TUBE, 5X3X200L
24 |0148-F g ) 4 - ?gu Flfi Lo OIL WICK, 4X4X300L
95 115087 i ey : 1 E—- Bt = ;;zxf?”?:z)bb FELT, 3X18
26 60204 e 1 E:_M%j jﬁ@ TUBE SUPPORT, A
27 |60317 * | * * i |EYEFES ¥(E?}lt BOLT, SOCKET M4X0.7 L=6
28 |60317-01 _ N LB L)J:‘Ff—:éﬁ AT) FEED CONNECTING ARM ASSY, UD
29 |60310-02 | % | * B | [T FEED CONNECTING ARM, UD
30 131094 x| % b 9 ’rgbmwgg’i'%{ PIN
31 160308 R I R B J:g:,éitJ{tMﬁ RETAINING RING, E5
32 [28068 o ‘%L'Ff-‘,gii'j“Jy«i— - |WASHER PLAIN
33 |60333 i ol gﬂ)ﬁhb BOLT, SOCKET M5X0.8 L=20
34 |60318 ol . : : EUJZ-?'J:JJ oy OIL WICK, 2X2X110L
35 160079 - e 3 1 ‘%Uﬂiﬁg(%ﬂ) FEED LINK ASSY, UD
36 |60339C * | * & 1 lf‘%t)iéi‘*m\- . RUBBER CAP
37 |60343 g (e by : ri’ifbi/-f? :;'J}gﬁ) LOWER FEED CONNEGTING ROD SET
38 60339 o I - i ‘FizU‘ﬁffmn_“ & BACK CYLINDER CONNEGTION
39 160315 2 sl = L | Y (FHE) CONNECTING ROD ASSY, L-FEED
40 |28058 i . i B FEED SHAFT ARM
41 {60338 * | * * et BOLT, SOCKET M6X1.0 L=12
42 (31094 * * * 2 T%uﬁ%—itﬂ:j PIN
43 |60308 ' ) : —F‘%Lj‘i.ﬂtﬂ{imﬁﬁ RETAINING RING, E5
44 160337 . " : “F}iu;iﬁt/'jvw_ WASHER, PLAIN
ie 2 . ¥ LR LOWER FEED CAM
46 160314 | ) o e SET SCREW, SOCKET (CP) M6X1.0 L=8
47 160106 g . e RETAINING RING, E12
48 |18028 & [ra ’ b ey sz_ﬂ: COLLAR, UD ADJUST-SHAFT
49 60319 * | * - 1 | EFa ¢ SET SCREW, SOCKET (CP) M5X0.8 L=5
50 |BS12718 | * | % | # i | EFoL SHAFT, UD
51 60106 i N b o g CHEMICAL FELT
52 18028 21 % . 2 b+ $$7J2—¢ COLLAR, UD ADJUST-SHAFT
53 |B1044s0 | | * N ol ﬁﬁ:u‘i s SET SCREW, SOCKET (CP) M5X0.8 L=5
54 60336C o« o+ |1 |[EyLTovr RUBBER CAP
55 60335 £ | = % i o k() FEED ROD ASSY, UD
56 |35999 N 5 ‘%]LLJ_J:‘F;sz FEED CAM, UD
57 160336 N . 1 :';UJ:'FEI“ F{J'- SET SCREW, SOCKET (CP) M6X1.0 L=6
58 |60315 * * i 1 JE_FEEM J FEED ROD, UD _ .
59 28058 i N b it L FEED SHAFT ARM
60 60338 ol . 5 [ Err FL‘“ BOLT, SOCKET M6X1.0 L=12
61 (31094 slel T 12 e ot PIN L
62 |60308 | =1 % JRE kAR RETAINING RING, E5
4 | FFOYFTySv— WASHER, PLAIN
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HAREMZAI TR (1KE, 2KE )

Rotary hook shaft timinng mechanism (single needle, two needle: right)

63< “

5

<28 > C<AKRE >
<{two needle>  <single needle> L
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DAV T BBIRAKE, 2Kt H)

Rotary hook shaft timing mechanism (single needle, two needle: right)

w 172]
NO.| maEe ol &, &luz R % DESCRIPTION
1ol 169|187
Jlo|d|lmi|oa m -
Dl |@M|o|mbb |l
PARTS NOf RIS |T &[5 &]|aTy
1 |60242 ¥ x| x| x| * | * | 1 |A<Lte HORIZONTAL HOOK BASE, R
2 60295 wlw| x| x| % | * [ 1 |ERE)AREHAZIL(L) BUSHING, U
3 60533 #lx|x|%| * | % | 1 |heti/siq4F DRAIN PIPE
4 |BS07333 | #|*[*|*| * | * | 1 |[A—FF+—F&/, 0T PIPE, 4
5 |60267 x| k| x| x| * | * | 1 | Fe8RFTYL5(E8) BALL BEARING
6 [60243 I I I R I R 1000 e RS OIL SEAL
7 160259 # x| x| x| * | * | 1 |hvEhitsHii RETAINING RING, INTERNAL C26
8 |60262 kx| x| k| x| 2 |AYBATYLYT BALL BEARING
9 |60263 ®| kx| x| % | * [ 1 [F—TF—8RF7JT(L) BEARING
10 |60277 kx| x) * | % | 1 |F—TF—128E PIN
11 160272 #x|x|x| x| * | 1 |A—F+—FBE=—n4F OIL TUBE, 5X3X30L
12 160285 k[ * )kl x| x| * | 1 |FA—F—2HBE OIL WICK, 2X2X60L
13 (60253 kx| *]| * | x [ 1 g SHAFT, ; H/HOOK
14 {60290 kx| x| x| £ | 1 [F—TF—#E—0N GEAR, S ; OP-SHAFT
15 118028 x| x|x| * | * | 2 |F—F+—dpLvr—0h1E SET SCREW, SOCKET (CP) M5X0.8 L=5
16 |60256 | k| k| k]| * * 1 |h<EFvr— () GEAR, S
17 18028 k] %] %] * ¥ | 2 |AVEFv—(MiE SET SCREW, SOCKET (CP) M5X0.8 L=5
18 160262 #| %] x| x| * * | 1 |A—TF—#AFTYLI(F) BALL BEARING
19 60258 w|x{ x| x| % | % | 1 |[hedgm=t OIL PAN, : H/HOOK SHAFT
20 [37509 # x| x| x| * | * | 2 |hY@#imSitik SCREW, M5X0.8 L=6
21 60269 | *] x| * * 1 | FE¥v— ) LOWER SHAFT GEAR ASSY
22 {60270 wlxlxlx| x| = | 1 | Fo#ovsv— WASHER
23 |60267 x| %] *| * | = | 1 | F@RAPYLTED BALL BEARING
24 160264 x| x]x| * | * | 1 |F@AF7ULTHRLE— LOWER SHAFT HOLDER, BR
25 160266 * x| k]| x| x| * | 1 [F&@HAFTYLITRILT—0OYT 0 RING
26 160243 * |kl kx| = [ * | 1 |F8AFTYLTHRILA—A AL —)L |OIL SEAL
27 (37229 #|®|x{*x] * | * | 3 [Fa#~7YTHLHAL SET SCREW, SOCKET (CP) M4X0.7 L=5
28 [37210 x| *x|*| * | * | 3 |F#RFYLTHRILF—IE SCREW, FLAT M4X0.7 L=6
29 |60271 k| k| %] * * 1 | W=t B8Hh5— COLLAR, H-HOOK
30 (28076 | k|| %] * * | 1 |hvtxahs—&Hhkl BOLT, SOCKET M6X1.0 L=18
31 160281 2w x| x| * | * | 1 |F—FF—&8 OPENER SHAFT
32 160282 | %] %] * * 1 |A—TF—dhhes OIL WICK, 8X8X80L
33 |B142274 %] x| x| * * | 1 [$4HmEFI LR RUBBER CAP, 4.2
34 |60288 x| x| x| x| * | * | 1 |[FA—FF—THERL—IL ADJUSTING GUIDE RAIL, OP
35 |60278 kx| %] %| * | * | 1 |F—FF+—FHHE ADJUSTING PIN, OPENER
36 |60291 x| *|*| x| * | 1 |FA—FFr—@wE¥vy—15GD GEAR BASE ASSY, OP
37 (18420 *| %] x| x| % * 1 | A—FF+—#Fvr—x 0T O RING, 10
38 (27170 k| k]| * * | 2 | A—TFr—#xvy—1H51k SET SCREW, SOCKET (CP) M5X0.8 L=6
39 |60251 x| x| *|x| * | x| 2 |FA—TFr—wE=Hagnal SET SCREW, SOCKET (CP) M3X0.5 L=5
40 160260 # k] x| %] % * | 1 |hshsE LUBRICATION SHAFT
41 |60246 x| x|x]x| = | = | 1 |phetemssy OIL TANK, H-HOOK BASE
42 160357 x|k | %] x| * | * | 1 |[heLBRI2A4T PIPE
43 |18349 *| k| x| x| % * 1 |imiEERC BOLT, SOCKET M3X0.5 L=6
44 60261 * | x| x| x| * * 1 |hvESEAT L BUSHING, ; LUBRICATION SHAFT
45 60255 #| %] % %] =% = 1 |heLtERI AL —IL OIL SEAL
46 |60244 *| %] %] *| * * 1 |h<wxE—rRvFx SHEET PACKING
48 160279C ¥l x| %|x] + | * | 1 |F—TF—RFaED) SETTING BRACKET ASSY, OPENER
49 |60279 x| %] %] %| = * 1 |A—FF+—HR&as SETTING BRACKET, OPENER
50 |60286 k| k|| x| x| * | 1 |A—FF+—8 OPENING ARM
51 [60287 #lxlxl | £ | * | 1 [FA—TFF—RES PIN
52 60276 x| *] %] % * 1 |RESY—2F—TF+— OPENER, BC
53 | 4839 £ x| %] * * 1 |A—=TFF—1 B kiR RETAINING RING, E4
54 137269 kx| €] %] * * | 2 |[A—F—HE{FE1L SCREW, M3X0.5 L=6
55 160241-01 | k| *x| x| % * 1 |h<eAA—H—(0.3) SPACER, 0.3 -+=exeee t=03
55 [60241-02 | *| *| *| %| =* * 1 |heAXR—H5—(04) SPACER, 0.4 «=teeeee t=04
55 16024103 | % | *|*| %] * * | 1 |hTxRR—Y—(0.5) SPACER, 0.5 *+=+-++-- t=05
55 |60241-04 | * | *| *| *| * * 1 |hIAR—H4—(0.2) SPACER, 0.2 ++=++e+=- t=02
56 |60482 k| *| % x| * * 1 A= ROTARY HOOK ASSY
57 |60536 ¥l %% = | = | 1 |HE> BOBBIN, 1.6
58 |38124 x| x| x|x| = | x| 2 |[hvtEL BOLT, SOCKET, M6X1.0 L=25
59 160252 x| %% %] « | x| 1 |[hxrELEEOHT— ECCENTRIC COLLAR
60 |60245 | %] %] ]| = * 1 |h=xEB81LET79iv— WASHER
61 60273 x| %| x| * * 1 | A—+—FREEAd R OIL WICK, COTTON THREAD #0X50L
62 (27174 x| k| %] x| * * | 8 |lEHHL) BOLT, SOCKET, M4X0.7 L=10
63 [27174 x| -|x|-] | - | 1 [iIkoHHC BOLT, SOCKET, M4X0.7 L=10
63 [38127 x| =|*] - | = | 1 |[itHHRL BOLT, SOCKET, M4X0.7 L=16
64 |60285 k| % | *| x| * * 1 |A—TF+—1BE S OIL WICK, 2X2X65L




AREHRAAZ T EFR (2K E - F)
Rotary hook shaft timing mechanism (two needle: left)
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NI T EROARE )
Rotary hook shaft timing mechanism (two needle: left)

w

NO.| mEEe ol & 4B R DESCRIPTION

gl a1 e

12|z

PARTSNO.| | 9| ¥k |QTY

1 |60600 * | * * 1 |AvxE HORIZONTAL HOOK BASE, R
2 60295 * | * * 1 [BEEhAZEEAR)L(LE) BUSHING, U
3 160533 * | % | =% 1 |AvtEs8/47 DRAIN PIPE
4 60267 o * 1 | FERTY T (5) BALL BEARING
5 160243 * | % * 1 | FE(EDA AL —IL OIL SEAL
6 [60259 * | % * 1 |hEldE RETAINING RING. INTERNAL C26
7 160262 % | * * 2 | A—TF—ERT7ILG(E.TF) BEARING
8 |60603 o * 1 |h~f~FULy BALL BEARING
9 |60602 * | x| * 1 |F—FF—L8E PIN
10 60253 * | x| * 1 |h~ SHAFT, ; H/HOOK
11 160290 x| x| x 1 | A—TF+—Fr—0DNn) GEAR, S ; OP-SHAFT
12 (18028 * | * * 2 |F—TF—dFr—(ik SET SCREW, SOCKET (CP) M5X0.8 L=5
13 60256 £ | x| * 1 |hvEEvr—pn) GEAR, S
14 [18028 ¥ | o* * 2 | hTEFy—UhiE SET SCREW, SOCKET (CP) M5X0.8 L=5
15 |60604 x| % | = 1 |hTERTFTIYY BALL BEARING
16 |60258 x| x| * 1 |hYERET OIL PAN, ;: H/HOOK SHAFT
17 |37509 * | * * 2 |hYERRZ(TIE SCREW, M5X0.8 L=6
18 |60269 * | * * 1 | FTE#Fv—) LOWER SHAFT GEAR ASSY
19 |60270 ¥ | % | % 1 | FE#Tviv— WASHER
20 |60267 x| x| * 1 | TE8AT7YT(ED BALL BEARING
21 |60264 ¥ | * * 1 | FER7Yo T HRILA— LOWER SHAFT HOLDER, BR
22 |60266 * | * | * 1 [TF8#AR7YTHRILT—0)YT O RING
23 |60243 * | % * 1 | FE#@RT7TYTRILE—A 1)L —)JUOIL SEAL
24 37229 * | * * 3 | FEIRFTUTHRLAL SET SCREW, SOCKET (CP) M4X0.7 L=5
25 |37210 L 3 | TF8#RTFTYTHRILT—IE SCREW, FLAT M4X0.7 L=6
26 |60271 * | * * 1 |\hexs5h5— COLLAR, H-HOOK
27 |28076 E3 T 1 |hvrEah5—HRl BOLT, SOCKET M6X1.0 1L=18
28 60281 x| x| = 1 |F—T+—84 OPENER SHAFT
29 |60282 * | %] * 1 |A—FF—#as OIL WICK, 8X8X80L
30 |B142274 * | % | 1 (#EmfEFd Lt RUBBER CAP, 4.2
31 |60288 * | x| * 1 |F—T7F+—REENL—I ADJUSTING GUIDE RAIL, OP
32 |60278 * | % * 1 |A—T7F+—FREE> ADJUSTING PIN, OPENER
33 |60291 * | * * 1 |A—TF—8frv—1 &G0 GEAR BASE ASSY, OP
34 [18420 * | % * 1 |A—TF—fFvr—L50U45 O RING, 10
35 [27170 - * | x| * 2 |A—TFr—#¥y—t51 SET SCREW, SOCKET (CP) M5X0.8 L=6
36 |60251 * | * * 2 |A—TF—#ssHERL SET SCREW, SOCKET (CP) M3X0.5 L=5
37 60260 * | * * 1 |hEhtEs LUBRICATION SHAFT
38 [60601 * | x| * 1 (AR EBEY OIL TANK, H-HOOK BASE
39 |60357 * | % * 1 | AL BRI 14T PIPE
40 18349 * | * * 1 |ihiE=HRC BOLT, SOCKET M3X0.5 L=6
41 |60261 * | x| * 1 |ATESEARIL BUSHING, :LUBRICATION SHAFT
42 160255 * | x| * 1 (At EBII9FAN—IL OIL SEAL
43 160244 * | * * 1 |AvxE—bvxy SHEET PACKING
44 (27174 * | x| * 9 |hvtE&meo1E BOLT, SOCKET M4X0.7 L=10
45 160279C ¥ | x| * 1 |A—TF—HE{F+E (H) SETTING BRACKET ASSY, OPENER
46 160279 *x | * * 1 |A—TFF+—BiFE SETTING BRACKET, OPENER
47 160286 * | * * 1 |A—TFF+—Bi OPENING ARM
48 |60287 * | * * 1 |A—T+—BE> PIN
49 160276 ¥ | * ¥ 1 |RES—ARA—TF— OPENER, BC
50 | 4839 ¥ | * * 1 |A—FF—BE1EHERE RETAINING RING, E4
51 37269 * | * * 2 |(A—TF—EmFEI1E SCREW, M3X0.5 L=6
52 (6024101 * | *x * 1 |[ATAR—H—(0.3) SPACER, 0.3 r+eeeeeee t=0.3
52 |60241-02 % | % * 1 |[HTRARA—H—(0.4) SPACER, 0.4 ++++---++ t=04
52 |60241-03 * | % | * 1 |ATARR—H—0.5) SPACER, 0.5 ++==++-+ t=05
52 |60241-04 * | | * 1 |hTRR—H—0.2) SPACER, 0.2 ++eereees t=02
53 |60482 * | % | = 1 |p= ROTARY HOOK ASSY
54 160536 * | % | * 1 |RE> BOBBIN, 1.6
55 |38124 * | * * 2 |hewtEik BOLT, SOCKET, M6X1.0 L=25
56 |60252 * | % * 1 (AR ELEEREDLHT— ECCENTRIC COLLAR
57 60245 * | * * 1 |AXELETYvY— WASHER
58 [60273 * | * * 1 |F—T7F—fRfE SR OIL WICK, COTTON THREAD #0X50L
59 |60285 * | * * 1 |F—TF—xEE S OIL WICK, 2X2X65L
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$1< /Rotary hook complete

w w
gans ol &l &lue xS DESCRIPTION
MR E e
D|lo|D|o|loz|2n
pARTS NO. | RIS IR ISR RIS E] o1y
1 |60482-04 |#|-|*|-| * | - 1 |5 EHR NEEDLE GUARD
1 160482-04 |- |*|-|*| - | = 2 |HFEHR NEEDLE GUARD
2 [60482-12 || -|*|-| * | - | 3 |[AELWMzEBHHAL SCREW
2 160482-12 | -|*|-|*]| - | * | 6 |”NEWIEFEHRLC SCREW
3 160482-13 || -|#|-| = | - 1 (HFEHEHHRC SCREW, SOCKET M3X6
3 |60482-13 | -|#|-|*x]| - | * 2 | HTFEHREHHRE SGCREW, SOCKET M3X6
4 |60482-14 |[*|-|#*|-| = | - | 1 |AFITH TENSION SPRING
4 |60482-14 | -|*|-|*]| - | = | 2 |BFILh TENSION SPRING
5 |60482-15 [ *|-|*[-| * | - | 1 |[FFIEERE L ADJUSTMENT SCREW, FLAT
5 |60482-15 |-|=*|-|*x| - | * | 2 [FAFITHhIFAEGHLL ADJUSTMENT SCREW, FLAT
6 |60482-16 |*|-|*|-| = | - | 1 |BFIF0iEHAC SCREW, FLAT
6 |60482-16 | -|#*|-|*| - | * | 2 |BFILhiEHAL SCREW, FLAT
7 |60482-17 | *|-|[*|-| * | - | 2 |#ELsHRC SET SCREW, SOCKET
7 leoag2-17 |- *|=|*| - | = | 4 |4FiLtHhl - SET SCREW, SOCKET
8 |60482-18 |[*|-|*|-| = | - | 1 [mEAHHLL ADJUSTMENT SCREW, SOCKET
8 |60482-18 |-|*|[-|*| - | * | 2 [@HEFEGHRLC ADJUSTMENT SCREW, SOCKET
9 |60482-20 |*|-|=*|-| * | - | 1 |Z=&fhikiE4 SPRING, ANTI-SPIN
9 |60482-20 |-|=*|-|*| - | * | 2 |Z=#pHitITh SPRING. ANTI-SPIN
10 |60482-22 || -|=*|-| = | - | 1 |:HE[AEHITL ADJUSTING RUBBER, OIL
10 |60482-22 | -|=*|-|=*| - | * | 2 |HMEFGHITL ADJUSTING RUBBER, OIL
11 [60482-24 || -|*]|-| = | - 1 |#=EFeiRGER0 SCREW, SOCKET M3X6 W/SEAL
11 |60482-24 | -|*|[-|=*| - | = | 2 |[$#FLixFAHGHLL SCREW, SOCKET M3X6 W/SEAL
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TEE{%/Lower shaft mechanism




TEH{%/Lower shaft mechanism

w w
NO. | meBe ol &, &|us Be DESCRIPTION
@828 52T
M|oo|M|w|mb |
PARTS NO. | P21 |? 6| v &| ary
1 |60328 ¥ x| *|*| * | * | 1 |FepmiAz/L BUSHING, F :L-SHAFT
2 |BS07333 ¥ x| %] *]| * * 1 | TEAARILED/ AT PIPE, 4
3 (60326 # k]| k| £ | * 1 | F#hA L — L@ OIL SEAL
4 (60368 # ||| % | # 1 | TEIAZIL(18) BUSHING, B ;L-SHAFT
5 (60327 x| *| x| % | # 1 [T#EhA AL —IL($) OIL SEAL
6 |60268 #|-|*|-] % | - 1 | FHhEE LOWER SHAFT
6 [60605 x| =x| -] % | 1 |FEsE LOWER SHAFT
7 160329 w| | *%|%| % | % | 1 | FE#@EF(35)4 LOWER SHAFT COUPLING ASSY
8 [60329-03 kx| *| %] * * 1 |”_RYy—7 SLEEVE
9 160332 x| x| x| % | * | 2 |Fa#geFEibA) BOLT, SOCKET M6X0.75 L=10
10 |37027 k|| x| %] x| % | 2 |FTE#LEFILB) SET SCREW, SOCKET M6X0.75 L=8
11 |60325 x| « | % | 1 | FE#h(R) LOWER SHAFT, B
12 |B144875 # x|+ x| x| | 1 [#Hao PLUNGER
13 |BS38268 | *|*|*|+| * | * | 1 |{B@maozxTYy4 SPRING, COMPRESSION
14 |BS38442 | #|=*|*|*| = | * | 1 |[#dho0ik+l SCREW, SM6.35X40 L=5
15 |60369 kx| x] x| * 1 | FRILNT—Y— () BELT PULLEY ASSY, LOWER
16 10615 | x|x[x| x| * | 1 | FF—U—kIFTh SPRING, LOCK LEVER
17 (10616 ¥ x| x|x| | « | 1 |FT—u—8% LOCK LEVER
18 [10617 ®|x|x|*| x| = | 1 |FT—Y—hI RATCHET
19 |10618 k||| x| x| x| 1 [FT—Y)—/ER CONNECTING LINK
20 |10620 ¥{*x|x|%| | = | 1 |[FF—u—H1Yr> PIN, COTTER
21 |10614 ¥ |*|*|[ % | * | 1 |FT—)—RIEREKE |SHAFT, SPRING
22 |10613 #lx|x|x| = | = | 1 |FF—U—2 LOCK LEVER SHAFT
23 |27170 k(| *| x| x| * | 2 | FANLT——1E SET SCREW, SOCKET (CP) M5X0.8 L=6
24 110619 # x| x| %] x| * 1 | FF—U—2FY4y SPRING
25 60370 |kl xlx] | x| 1 |FRJRT—U - BELT SHAFT, LOWER
26 |37026 k| x| xfx| x| * | 1 [FAILRSELANA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 |37185 x|l xlx| = | % | 1 | FRIKSEELEB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 |28043 | xlx]x] x| | 1 | F#A%LEDL SET SCREW, SOCKET (CP) M6X1.0 L=10
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fam - E BB R (1 K E) /Lubrication (single needle)

NO. | BiGmES i i e DESCRIPTION
e
m fan] m /|
PARTSNO.| | | ®8 |aTY
1 |60157 x| * * 2 [CDAZILER OIL WICK, 2X2X400L
2 160089 * | % * 1 {8147 OIL PIPE
3 |B142274 | % * 1 |$5hEFEO LR RUBBER CAP, 4.2
4 160088 * | % * 1 RSEA OIL WICK SUPPORT
5 |28563 * | * * 1 ARz BOLT, SOCKET M5X0.8 L=8
6 [60033 * | * 1 |#HELXETTLE FELT
7 |60006 * | % * 1 | 7—LZ7I)LH(B) FELT, B
8 60005 * | * * 1 | 7—LZIILHA) FELT, A
9 |60157 * | * * 3 |[#HEL B8 ARV B OIL WICK, 2X2X400L
10 |60093 | * * 1 [7—LiSHEYE=—IL/34T(B) |OIL TUBE, 7X5X210L
11 |60097 * | % * 1 | 7—LiGHREYmS OIL WICK, 2X250L
12 |30750 * | * * 1 |&EHE/ AR CABLE TIE
13 60035 * | % * 1 |fHEL S#BEYE=—/L/31F  |OIL TUBE, 7X5X510L
14 160036 * | * * 1 |HELEHRHREY RS OIL WICK, 8X8X620L
15 |60092 * | * * 1 | 7—LSARYEZ—IL/S17(A)  |OIL TUBE, 7X5X560L
16 |60087 * | * * 1 AELAAT PIPE
17 |BS14189 * | * * 1 |$5imaEF TERMINAL
18 |60366 * | * * 1 |fREFE——Lq7 OIL TUBE, 5X3X185L
19 |B142274 * | % * 1 |[$hftFET LR RUBBER CAP, 4.2
20 60118 | * * 1 | EFEFASGEE=——NL(T OIL TUBE, 5X3X150L
21 |60119 * | * * 1 | ETERSHEHS OIL WICK, 2X2X220L
22 | 0148-E * | * * 1 |fRREEFILE FELT. 3X25
23 |30022-A * | *® * 1 |$5h 178z CABLE CLAMP
24 60105 * | * * 1 | ETF=EHREBEI7TILE FELT, UD ADJUST. BRACKET
25 160104 * | *® * 1 | EFTERHEIIMNEZ FELT SUPPORT
26 [37136 * | * * 1 | ETFRAHETIIMEZ L SCREW, M5X0.8 L=10
27 |BS01328 * | % * 1 |FASE 7 NMBZHS— COLLAR
28 |16287 x| * * 1 | ETERGSETNNEZ DY v—(WASHER, PLAIN M5
29 (60091 * | * * 1 | 7—LEHE=Z—IL/(T OIL TUBE, 5X3X420L
30 |60367 * | * * 2 |YEIZS3A bk Y-JOINT
31 |60377 * | *x * 1 YRS bEZ— LT OIL TUBE, 7X5X40L
32 160249 * | * * 1 |{AvLtEBE=—ILA4T OIL TUBE, 7X5X400L
33 |60248 * | * * 1 |Ae&EmMEIEZ— (T OIL TUBE, 7X5X190L
34 |60372 * | % * 1 | FEhRAR D SPONGE, LOWER SHAFT
35 | 4223 - * | * * 1 [RBRTHRZ SPONGE SUPPORT
36 | 3052 * | % * 1 (ARSI IR SCREW, SM9/64X40 1L=45
37 |BS38735 * | *x * 1 | FE#ARILER#F OIL FEED PIPE
38 |60356 * | * * 1 |74 2—51K PLATE, FILTER BRACKET
39 |60357 x| % * 1 |[ZanE—ERI (T PIPE
40 |BS38247 * | * * 1 (715 — SUB-TANK
41 |60362 * | % + 2 |Zqa—T Lt RUBBER CAP
42 |BS44995 * | % * 1 |ZzLk FELT
43 160361 * | * * LI i:: 5 M2 VAN E S PACKING
44 | 8040 * | * * 2 |E=— )14 F552F 1k SCREW, SM9/64X40 L=8
45 | 6603 * | % * 2 |Zans—ERiERE SCREW, SM9/64X40 L=19
46 [60365 * | * * 1 | RyBha9#mE =—)L/3(7  |OIL TUBE, 5X3X500L
47 |BS07876 * | * * 1 [0 E— A THRZ TUBE CLIP
48 130625 * | - - 1 |E=— R4 7|mLoysy” CUSHION CLAMP
48 |35955 - | * * 1 |Ex—na4TH]Lys 7 CUSHION CLAMP
49 | 8040 * | * * 1 |Eo— 4T H550T1k SCREW, SM9/64X40 L=8
50 130025 * | % * 1 |EZWNATFH5F 1k v — |WASHER, PLAIN L3.5
51 |60374 * | * * 2 |#&3/ 3 F(TC-150) CABLE TIE
52 160357 * | * * 1 |7—LBHRREY/S(T PIPE
53 37209 * | * * 1 | EFTEFAHE7IMEZLE SCREW, PLAIN M5X0.8 L=12
54 160527 * | * * 1 AL/ S TEAEE=—JL/3(7  |OIL TUBE, 5X3X5L
55 160532 * | * * 1 |EZ—IFa—T%% TUBE SUPPORT
56 |31207 * | % * 1 | Fa—T XA LDV v— WASHER, PLAIN M4
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F5 M - ERI{R (2K&t) /Lubrication (two needle)
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#5iH - BERR (2K ET)/ Lubrication (two needle)

w
NO. | BEES ol & |z 2% DESCRIPTION
Y O | oo
m|@| g4
@0 w o L
PARTSNO.| | | ¥k |QTY
1 160157 N # 2 |CDA%)LiER OIL WICK, 2X2X400L
2 60089 * | * * 1 |8 AT OIL PIPE
3 |B142274 * |k * 1 |#8mMEFET L RUBBER CAP, 4.2
4 |60088 * | * * 1 [SRSIRA OIL WICK SUPPORT
5 28563 * | * 1 SR A L BOLT, SOCKET M5X0.8 L=8
6 |60033 * | * * 1 |#ELETTILE FELT
7 |60006 * | * * 1 |7—L27TILHB) FELT, B
8 |60005 * | ¥ * 1 |7—LI7ITILH(A) FELT. A
9 (60157 * | * * 3 [$HELEEHARILES OIL WICK, 2X2X400L
10 (60093 * | % * 1 | 7—LEBREYE=Z—L/S14F(B) |OIL TUBE, 7X5X210L
11 |60097 * | * s 1 | 7—AERREYHS OIL WICK, 2X250L
12 |30750 * | % ¥ 1 |&EFEAUF CABLE TIE
13 |60035 * | % #* 1 |8HET 8B BEYE=Z—N/347 |OIL TUBE, 7X5X510L
14 160036 * | * = 1 (#HELEHRRYE OIL WICK, 8X8X620L
15 160092 * | * * 1 | 7T—LBHREYE=Z—IL/31F(A) |OIL TUBE, 7X5X560L
16 |60087 * | * * 1 [mEL/ (T PIPE
17 |BS14189 * | * * 1 |§GHEEF TERMINAL
18 60366 * | * ® 1 |(BdFE—— 47 OIL TUBE, 5X3X185L
19 |B142274 * | % * 1 |EAmEEFT Lge RUBBER CAP, 4.2
20 |60118 * | * * 1 | EFERHEE=——N/(T OIL TUBE, 5X3X150L
21 60119 * | * * 1 | ETFTEHREE MBS OIL WICK, 2X2X220L
22 | 0148-E * | % + 1 |[#5mEFETILE FELT, 3X25
23 |30022-A * | * * 1 |#H ATz CABLE CLAMP
24 160105 * | % * 1 |ETFTRBHEZ7IILL FELT, UD ADJUST. BRACKET
25 60104 * | * * 1 | F FTEHREE7IIVHEZ FELT SUPPORT
26 |37136 * | * * 1 | EFERHET7/ILNEZ L SCREW, M5X0.8 L=10
27 |BS01328 * | % * 1 |BASE7TILMRZHS— COLLAR
28 |16287 * | * * 1 | F TFTEHESETIILNEZ T v +—|WASHER, PLAIN M5
29 (60091 * | % * 1 |[7—LEmE=— (T OIL TUBE, 5X3X420L
30 160367 * | * * 2 \YEIZSg b Y-JOINT
31 |60377 * | * * 1 | YRS/ bEZ— LT OIL TUBE, 7X5X40L
32 |60621 * | * * 1 |h<exBE=——4T OIL TUBE, 7X5X400
33 |60248 * | * * 1 |pexEmassE=—— (7 OIL TUBE, 7X5X190L
34 60372 * | * * 1 | F#AR D SPONGE, LOWER SHAFT
35 | 4293 . * | * * 1 |RARDHZ SPONGE SUPPORT
36 | 3052 N * 1 | AR TDHZLE SCREW, SM9/64X40 L=4.5
37 |BS38735 o * 1 | FEaARIL(E)HF OIL FEED PIPE
38 |60356 * | * * 1 {743 —E1R PLATE, FILTER BRACKET
39 160357 * | * * 1 |74 NE—BiRA(T PIPE
40 |BS38247 * | * * 1 |Z15— SUB-TANK
41 |60362 * | * * 2 |ZaNE—dLi RUBBER CAP
42 |BS44995 * | * * 1 |[ZxiLk FELT
43 |60361 * | * * 1 [BRv o3y % PACKING
44 | 8040 * | *x * 2 |Ez— R (FHRLYS Tk SCREW, SM9/64X40 L=8
45 | 6603 * | * * 2 |ZaNna2—EHRIE SCREW, SM9/64X40 L=19
46 |60365 * | * * 1 |RyFmgas 28 =—)L/347  |OIL TUBE, 5X3X500L
47 |BS07876 * | * - 1 |[ZaE—(TRZ TUBE CLIP
48 30625 * | - - 1 |E=—1T|LOST CUSHION CLAMP
48 (35955 - | % * 1 |E=—nnqTFRLYS5T CUSHION CLAMP
49 | 8040 * | * * 1 |E=—(FHLY5071k SCREW, SM9/64X40 L=8
50 |30025 * | * * 1 \Eonis4F55 71k 7w 9— |WASHER, PLAIN L3.5
51 {60374 x| *x * 2 |#EF/AR(TC-150) CABLE TIE
52 |60357 * | * * 1 |7—LEEHEY /(T PIPE
53 |37209 * | * * 1 | L FEASFE7/ILMRZL SCREW. PLAIN M5X0.8 L=12
54 |60620 * | * * 1 |hREEBE=—N AT OIL TUBE, 7X5X170L
55 60527 * | * * 1 gL A1 TFEEE=—//34F  |OIL TUBE, 5X3X5L
56 |60532 * | ok * 1 |ED—IFa—TEXZ TUBE SUPPORT
57 131207 * | * * 1 |Fa—TXRALEDYIH— WASHER, PLAIN M4
58 |BS11308 * | * * 1 |a—Fhugd— CORD HOLDER
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2 & EH{%/Bobbin winder mechanism




7272 {%/Bobbin

winder mechanism

4 »

NO.| HaEe oE . &lue X DESCRIPTION

Yo EEEN

M co|M < Ed 1 g i@

PARTS NOI? SIP e 8k |aTy

1 |60571-A * | x * 1 [FREHZ BOBBIN PRESSER, R
2 |BS25413 * % * 1 [ARE % sh(48) BOBBIN PRESSER SHAFT ASSY
3 [B062400 x| * * 1 |f&EZFLA—1EHL SCREW, PAN M4X0.7 L=6
4 1B026040 * |k * 1 | RE&EELA—L Ty v— WASHER, PLAIN 4
9 [BS25790 * | ok * 1 |REZEHSRHER) B-WINDER SHAFT BRACKET ASSY
6 160222 * | * * 1 |FRE&EEhidm BOBBIN WINDER SHAFT
7 |B048060 * | * 1 |HREEhghiHis RETAINING RING, E6
8 |BS23651. * | * * 1 |FeEhhmtal SET SCREW, SOCKET (FT) M6X0.75 L=6
9 |BS25417 o * 1 |&HR&EEL SPRING
10 (BS25418 * | % * 1 |R&ERLIER SPRING :
11 |BS25409 * | % * 1 | &S BOBBIN WINDER SHA
12 |BS25410 * | % * 1 |fEEE BOBBIN WINDER WHEEL
13 |[BS25789 * | * * 1 |RE&EET L RUBBER RING, 29
14 [B012400 * | * * 2 |HREBZTHIEALC SET SCREW. SOCKET (FT) M4X0.7 L=6
15 |BS51262 x| * * 1 {[ECY&LIFR DUST GUARD PLATE, L
16 (60216 * | * * 1 | &= bvi—hl BOLT, SOCKET M5X0.8 L=35
17 |B025080 * | * * 1 | HR&EEEE TV v— WASHER, PLAIN S 8
18 (4135 * | * * 1 |HREE by A—F vk NUT, 1 M5
19 [BS25478 * | * * 1 |HRYAR KNIFE
20 |B062680 * | % * 1 |RYARLERE SCREW, PAN 4.37X40 L=6
21 {35994 N * 1 |[HEYARE > PIN, SPRING 2
22 |BS38736 N * 1 |REFHFED BOBBIN WINDER TENSION ASSY
23 |37229 * | % * 1 |[RFAFEL SET SCREW, SOCKET (CP) M4X0.7 L=5
24 11142 * | * * 1 (BEIYAR DY v— WASHER
25 40132 * | * * 1 |[REEHRERAR ADJUSTING FLAT SPRING
26 |37532 * | * * 1 |REEHEHHRARLERL SCREW M3X0.5 L=3.0
27 131017 * | * * 1 | REEHHRL SCREW M3X0.5 L=8.0
28 140138 * | * * 1 |H&EFH9i 3000 BOBBIN WINDER CUSHION RUBBER

1 HHEH{F%/Tension release mechanism

!y ®
NO.| e ES ol B ni X DESCRIPTION
: JoAs5a 9P |
e
PARTS NO.[? ¥? 97 8 § & |QTY

1 160150 * | * % 1 | HFLEAFEGED) THREAD FLOAT LEVER ASSY
2 |60150-01 * | % * 1 |HRiFLESE THREAD FLOAT LEVER

3 |60195 * | ¥ * 1 |REZBLEREEY NEEDLE ROLLER, 6X25

4 31021 * | * * 1 |RBLESERHRL BOLT, SOCKET M6X1.0. L=16

5 (60149 * | * * 1 |RBLLA—E{ITE LEVER SETTING PLATE

6 138042 * | * * 2 |HRFLLA—E{FEL SCREW, FLAT M4X0.7 L=12

7 (60147 * | * * 1 |&BLLAA— THREAD FLOAT LEVER

8 |60144 * | K * 1 |Z&FLEE THREAD FLOAT PLATE

9 |60153 * | * * 1 |REFELLUA—ERL SHOULDER SCREW, SM11/64X40
10 |60145C - | * * 1 1 REM VL /AEEYE TENSION RELEASE SOLENOID COMPLETE
11 60146 - | * * 1 | RZFLVL/AFET TR SETTING PLATE, SOLENOID
12 |37134 - | = * 2 |ARFLSOLAFERLE SCREW, M4X0.7 L=10

13 31207 - % * 2 |2FLYL/AFEERT v vy— |WASHER, PLAIN M 4

14 {60535 -] * * 1 | HREMALYLIAEZIR BRACKET, :SOL

15 |30075 - * ks 2 |HRELVYL/AFERIE BOLT, SOCKET M4X0.7 L=8
16 {31208 | * * 2 |FTHRIETY— WASHER, SPRING 2-4

17 |60151 - | % * 1 |E=—iA(F VINYL PIPE ( 5X4X260 )

18 |60145 - * * 1 [HREMVLIAE TENSION RELEASE SOLENOID
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RUIYBIR (K&, 2Kt )

Thread trimmer mechanism (single needle, two needle: right)




RUYBEROARE ., 2KE:H)

Thread trimmer mechanism (single needle, two needle: right)

i »
NO.| e ES olE L o|uE R DESCRIPTION
Jo Jba9?
pop Rz
PARTS NOJF YT ¥ 68 v & |aQTY
1 160703 g * 1 |EEARZTS SUPPORT BRACKET, F-KNIFE
2 | 8031 - | * * 2 |BEEARLL SCREW, SM3/32X56 1=4
3 160302 - | * * 1 |[AEAX FIXED KNIFE
4 (60304 - | = * IER2=TAe SPRING, THREAD HOLDING
5 | 8031 - | * * 2 |HREEATRLE SCREW, SM3/32X56 L=4
6 |27178 - | * * 2 |EEARRE BOLT, SOCKET M5X0.8 L=25
7 116287 - | * * 2 |[EEARSEEIET Vv v— |WASHER, PLAIN M §
8 |60294 | - | * * 1 |EEEH AR S5 DRIVING KNIFE SHAFT
9 160292 - | % * 1 |EEEAR DRIVING KNIFE
10 |18349 - * # 2 |EREHARILE BOLT, SOCKET M3X0.5 L=6
11131111 - | * * 2 |EEBhAR T w— WASHER, PLAIN M 3
12 |BS21775 - | * * 2 |BEEhAREHT—(FR) SET SCREW COLLAR ASSY
14 127174 - | * * 1 |EEEHARBE(A)E1 L BOLT, SOCKET M4X0.7 L=10
15 |60545 - | % * 1 |EREHARBIB) DRIVING KNIFE ARM, B
16 [31092 - | * * 1 |ERENARBIB)ERL BOLT, SOCKET M4X0.7 L=12
17 160293 - | * * 1 |ERShAREL DRIVING KNIFE CONNECTION
18 | 4835 - | = * 2 |BEEhAESS L TG RETAINING RING, E3
19 160305 - | * * 1 |&UUvL/4F THREAD TRIMMER SOLENOID
20 |60306 - | % * 1 | RTYVL /AFE{TIR SOLENOID SETTING PLATE
21127174 -] * * 2 |%RYYIL /(I BOLT, SOCKET M4X0.7 L=10
22 |31208 - | % * 2 | AT Dyir— WASHER, SPRING 2-4
23 |60151 - % * 1 |[RiEF21—T TUBE, 120
24 |28031 - | * * 1 |RYYYL/AFE{tiRE  |BOLT, SOCKET M6X1.0 L=14
25 |28578 - | * * 1 BRI T v v— WASHER, SPRING 2-6
26 (60298 - | * * 1 |ERENARTZDE DRIVING KNIFE ARM
27 |34008 - | * * 1 |EBARESESHL BOLT, SOCKET M4X0.7 L=14
28| 814502 | - | * * 1 |BRB AR SFEO—F5— ROLLER
29| 8145-03 | - | * * 1 (iR B EEhiEHEE RETAINING RING, EXTERNAL 4
30 {60307 - % * 1 |HRIYHL THREAD TRIMMER CAM
31 (31092 - | % * 3 |RYYUAhLIE BOLT, SOCKET M4X0.7 L=12
32 |35952 - | * * 1 | RyFinFa TERMINAL BLOCK, ARM
33 (35971 - | * * 1 [NuFmFEL SCREW, M2.5X0.45 L=12
34 |60544 - | % * 1 |EEEjAABE(AE DRIVING KNIFE ARM ASSY, A
40 |60199C - | - | * * 1 |#&@YIL /15 —F L (#) |HARNESS FOR THREAD TRIMMER SOLENOID
41 160480C - | * * 1 |7—28 ) - |GROUNDING WIRE COMPLETE
42 |BS03815 | - | * * 1 |axsoshii— 12P CONNECTOR CAP 12P
43|B153969 | - | * * 1 |[axsH12P CONNECTOR 12P
44 130150 -1 - * 1 |axo5h3—6P CONNECTOR CAP 6P
45 |60565C -| - * 1 |BRAYFr—TI HARNESS FOR KNEE SWITCH
46 |17376 -| - * 1 |axs% 6P CONNECTOR 6P
47 123379 - * 1 {Exik SCREW 9/64X40 L=3.9
48 160481 Bl * 1 |EBHF CRIMP-TYPE TERMINAL
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L2UIYE R (2Kt &£) /Thread trimmer mechanism (two needle: left)
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FHUVUER{ZR(2AKEL)/ Thread trimmer mechanism (two needle: left)

(7]

NO.| HBRES & L lum e DESCRIPTION

T 99

2ol o

PARTSNO.| | ¥ | ¥k |a1y

1 (60703 [ * 1 |[EEARZITE SUPPORT BRACKET, F-KNIFE
2 |60302 - | * * 1 |BEAX FIXED KNIFE
3 | 8031 - | * * 2 |BAEARL SCREW, SM3/32X56 L=4
4 |60304 - | % * 1 |HREHAR SPRING, THREAD HOLDING
5 | 8031 - | % * 2 | HREEHARIE SCREW, SM3/32X56 L=4
6 |27178 - | * * 2 |EEAREE BOLT, SOCKET M5X0.8 L=25
7 16287 - | * * 2 |BlEARZEEIED Y v — WASHER, PLAIN M 5
8 |60294 - | * * 1 |BEENARZE DRIVING KNIFE SHAFT
9 {60292 - | * 1 |BREfAR DRIVING KNIFE
10 (18349 - | * * 2 |EREHAZ L BOLT, SOCKET M3X0.5 L=6
11 31111 S * 2 |BREHARIET Y — WASHER, PLAIN M 3
12 |BS21775 | - | * * 1 |BEB) AR EHS—(GH) L SET SCREW COLLAR ASSY
13 {60635 - | % * 1 |EEENARERAS—TF SET SCREW COLLAR
14 |B014680 - | * * 2 |ERENAREHS—1E SET SCREW ,SOCKET (CP) SM4.37X40 1L=6
15 [60610 - | * * 1 |V L/(FBGH THREAD TRIMMER SOL, ARM COMPLETE
16 |27174 - | * * 1 |&RIUUL/(FBiLk BOLT, SOCKET M4X0.7 L=10
17 {60611 - | * * 1 [BEBYARYZD(A) LINK, A
18 | 4835 - | * * 1 |BEBAREES I HER RETAINING RING, E3
19 |60612 - | * * 1 |4l SHOULDER SCREW, M6
20 |60613 - | % * 1 |EREh AZ (D)5 DRIVING KNIFE ARM ASSY, D
21 | 4835 -1 * * 2 |BREfARELE IO RETAINING RING, E3
22 |B156265 | - | * * 1 |ES WASHER, PLAIN 6
23 |60614 - | * * 1 |ERERARY2(B) LINK, B
24 160615 - | % B 1 |EREN AR BE(C)E DRIVING KNIFE ARM ASSY, C
25 131092 - | * * 1 |BEEh AR BE(C)EAL BOLT, SOCKET M4X0.7 L=12
26 | 4835 - | * * 1 |BEBIARELS IE AR RETAINING RING, E3
27 |60617 - | * * 1 |RYYVL/(4FED) THREAD TRIMMER SOLENOID COMPLETE
28 160618 - * * 1 |{RHEF1—T TUBE, 200
29 |60616 - | * * 1 |HRYVL/AFEATR SETTING PLATE, SOL
30 [27174 - | * * 2 |RYYYL/AFLE BOLT, SOCKET M4X0.7 L=10
31 |31208 -1 * * 2 |RIV T Ivive— WASHER, SPRING 2-4
32 127174 - | * * 2 |R9YUL /A FERFiRE BOLT, SOCKET M4X0.7 L=10
33 31208 — | * * 2 |EftiRIEIE R ES WASHER, SPRING 2-4
34 160298 - | * * 1 |ERBhARZHE DRIVING KNIFE ARM
3534008 - | - | * * 1 |BREN AR D FESHRL BOLT, SOCKET M4X0.7 L=14
36| 8145-02 | - | * * 1 |EEByART=SER—F— ROLLER
37 (814503 | - | * * 1 |EEBhARTZSELE AR RETAINING RING, EXTERNAL 4
38 |60307 - | * * 1 |HRYYUADL THREAD TRIMMER CAM
39 |31092 = | % * 3 |HUIYAHLLE BOLT, SOCKET M4X0.7 L=12
40 |35952 - | % * 1 | RyRiEFE TERMINAL BLOCK, ARM
41 |35971 - | * * 1 | NvkFiFFELE SCREW, M2.5X0.45 L=12
42 135955 - | * * 1 |57 CLAMP, 7N
43 |B144075 | - | * * 1 |52 71k BOLT, SM3.57
44 (30025 - | * * 1 |95 Tk Dyirv— WASHER, PLAIN L3.5
47 |60154 - | * * 2 |EFR)—T SOLDERLESS SLEEVE
48 (6061702 | — | * * 1 |HYYVL/AEr—TIL(5E) |CABLE (SHORT)
49 160617-03 | — | * * 1 |RoyvL /(Fy—JIL(E) |CABLE (LONG)
50 {60305 - | * * 1 |HRYvL/4E THREAD TRIMMER SOLENOID
51 |23379 - | = * 1 |E1k SCREW 9/64X40 L=3.9
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AR FEIR (1KE) /Thread tension (single needle)
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2 EAT B8R (1K£t)/ Thread tension (single needle)

NO.| BRES E g e DESCRIPTION
219 (_'3, a
(an] m m !
PARTSNO.| | | 8 |aTY
1 160134 * |k * 1|4 TENSION ADJUSTING STUD, 1ST
2 20224 * | % * 2 |E—FFm TENSION DISC
3 |20226-01 * |k * 1 |[i‘REERTYY TENSION SPRING
4 20225 * | % * 1 | E—HFF vk NUT
5 160133 * | * 1| E—fFRENT THREAD HOOK, 1ST
6 60136 * | * 1 |FAFR(EAD) TENSION PLATE WITH PIN
7 |60391 * |k * 2 |RFAFE TENSION ADJUSTING STUD
8 |60135-02 * | % * 1 [BAFHAER THREAD GUIDE
9 |B145446 * | * * 4 |FEFm DISC, : TENSION
10 |B159805 % | ® * 2 |#L—m DISC PRESSER, : TENSION
11 |BS07490 * | * * 2 iB&EERATYY TENSION SPRING
12 |B149566 * | * * 2 |RBFAFFT1VIL TENSION NUT
13 (60138 * | ok * 1 | KEEARET THREAD RETAINER
14 |37288 * | * * 2 | RITEEALRBHTLE SCREW, TRUSS M4X0.7 L=5
15 |10694 * | * * 1 |ZEm TENSION SPRING GUIDE ASSY
16 |B118319 x| % * 1 |ZEmMitHC SCREW, SM2.38X56 L=6
17 [19512 * | * 1 [RBFHE TENSION ADJUSTING STUD, S
18 |10689 x | % * 1 [RBIRTYY THREAD CONTROLLER SPRING
19 119534 * | * * 1 |A—bwvktvk TENSION NUT
20 |60141 * | * * 1 |REDHIR TENSION RELEASE PLATE
21 |B112712 * | * * 2 |REOREERL SHOULDER SCREW, SM3.57X40
22 |60148 * | * * 2 | REHEEL SHOULDER PIN, TENSION RELEASE
23 |60143 * | ¥ * 1 |REDHBLERL PUSHER PIN, M4X0.7, TENSION RELEASE
24 120226-02 * | * * 1 |[REDHW|LATYLY SPRING
25 (60142 * | * * 1 [REHIWLE STk NUT, CAP M4
26 | 4137 * | * * 1 |REDBLEABTYE NUT, 1 M4
27 (10690 * | * * 1 |RTY T % STOPPER
28 |B062670 * | % * 1 [RBIEATYFZ1F1ERC  |SCREW, PAN SM3.57X40 L=5
29 |60137 * | * * 1 | RAFHEHS— COLLAR, TENSION STUD
30 37229 * | % * 1 |RFEFEHS—LE SET SCREW, SOCKET (CP) M4X0.7 L=5
31 |34629 * | * * 2 |FAFRLE SCREW, TRUSS M4X0.7 L=8
32 |31568 * | * 1 |ERENT(E) THREAD GUIDE, U :
33 [34629 * | * * 1 |@EHREMT(E)IE SCREW, TRUSS M4X0.7 L=8
34 |60534C * | * * 1 |E&REHTFCPE THREAD HOOK ASSY, D
35 |60534 - * | * * 1 |EREBTF) THREAD HOOK, D
37 |BS48761 * | % * 1 |#t5iRz THREAD CLAMP
38 |BS49530 * | * * 1 |#5RERELIEHR SPRING COMPRESSION
39 |B112301 * | % ¥ 1 [l SHOULDER SCREW, SM3.18
40 |60140 * | ok * 2 |EmHRE (T L SCREW, FLAT M5X0.8 L=8
41 |28206 * | * * 2 |O—LyhAbysi— STOPPER, TENSION NUT
42 (37229 * | * * 1 |HR#FAFEL SCREW M4X0.7 L=5
43 [60136C * | * * 1 |FFHR (K TENSION PLATE COMPLETE
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27 FBHFR (2K EH) /Thread tension (two needle)
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2 AF 1% (2K %)/ Thread tension (two needle)

(72}

no. | maEs o . 2 e 2% DESCRIPTION

= Ot

D12 oF

PARTSNO.| ¥ | | & |aTyY

1 |60134 * | * * 2 |E—FFE TENSION ADJUSTING STUD, 1ST
2 |20224 * | * * 4 |E—FHFM TENSION DISC
3 |20226-01 * | * * 2 |i@&ERTYY TENSION SPRING
4 20225 * | % * 2 |E—HF+vh NUT
5 160133 * | * * 2 |E—HAFHRENT THREAD HOOK, 1ST
6 60136 * | % * 1 |[FAFHR(EAT) TENSION PLATE WITH PIN
7 |60391 o * 1 | RHATFE TENSION ADJUSTING STUD
8 |60135-02 S * 1 |FAFHIRAREN THREAD GUIDE
9 |B145446 * | * * 4 |BFM DISC, ; TENSION
10 |B159805 * | * * 2 |H—mI DISC PRESSER, : TENSION
11 |BS07490 * | % * 2 |i@&RTYy TENSION SPRING
12 |B149566 * | = * 2 |RF\AFTIVIL TENSION NUT
13 |60138 x| * * 1 | ZFEERLET THREAD RETAINER
14 [37288 * | = * 2 | REERLREITLE SCREW, TRUSS M4X0.7 L=5
15 |10694 * | * * 2 |ZEm TENSION SPRING GUIDE ASSY
16 |B144682 * | * - 1 |—FEmMik SCREW. SM2.38X56 L=12
17 |10962 * | * * 1 |%AFiE TENSION ADJUSTING STUD, S
18 (10953 * | % * 1 |&BIxTIY THREAD CONTROLLER SPRING
19 |19534 * | * ¥ 1 |a—Lybktuk TENSION NUT
20 160141 x| * % 1 |25 TENSION RELEASE PLATE
21 |B112712 * | * * 2 |Rp5HIEERL SHOULDER SCREW, SM3.57X40
22 160148 * | % * 1 | REHEREY SHOULDER PIN, TENSION RELEASE
23 160143 * [k * 1 |RpoHIMLE KL PUSHER PIN, M4X0.7, TENSION RELEASE
24 |20226-02 * | * * 1 |REDHMLRATYLY SPRING
25 |60142 % | % * 1 | REOMLEL STV NUT, CAP M4
26 | 4137 * | * * 1 | REOMLEAAFVE NUT, 1 M4
27 (10690 * | * * 1 (RIY % STOPPER
28 |B062670 * | * * 1 |HRBIERTY T SCREW, PAN SM3.57X40 L=5
29 [60137 * | % + 1 |RB\AFIEHT— COLLAR, TENSION STUD
30 37229 * | *® * 1 |RF\AFEHZ—LL SET SCREW, SOCKET (CP) M4X0.7 L=5
31 |34629 * | * * 2 |EAFHut SCREW, TRUSS M4X0.7 L=8
32 |31568 * | % * 1 |EHREF) THREAD GUIDE, U
33 34629 * | * * 1 (ERENF(E) 1k SCREW, TRUSS M4X0.7 L=8
34 |60534C * | * * 1 |E&RET (F)#E THREAD HOOK ASSY, D
35 |60534 - * | * * 1 [EHRET(F) THREAD HOOK, D
37 |BS48761 x| * * 1 |$tHREZ THREAD CLAMP
38 |BS49530 * | * * 1 [#HRFEARBLIER SPRING COMPRESSION
39 |B112301 * | * * 1 |E4aC 1/8x40 SHOULDER SCREW, SM3.18
40 (60140 * | * * 2 | BAR(P L SCREW, FLAT M5X0.8 L=8
41 [28206 * | * * 2 |O—LvhAbysi— STOPPER, TENSION NUT
42 160630 * | * * 1 |[RFEAFEER) TENSION ADJUSTING STUD, L
43 (10952 * | * * 1 |REHEREA(R) SHOULDER PIN L, TENSION RELEASE
44 (37229 * | * * 1 |&REIAF#LE SCREW M4X0.7 L=5
45 |60631C * | * * 1 [FEFHR (CKHR) TENSION PLATE COMPLETE
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R A A vFB& (-FL) /Knee switch mechanism (-FL)

FHAAvFEZREBT, -CD, —-DS)/Manual switch mechanism (-BT, =CD, -DS)
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FRRAYFEE{R(-FL)/Knee switch mechanism (-FL)

4 n
NO.| ImeES " EoLlus E DESCRIPTION
e EEEN
Dodon il
PARTS NO. [P SI? S8 % & |QTY
1 [60541C Ny g * 1 |BRRAyFtyb KNEE SWITCH ASSY
2 |B142026C | - * 1 | AACyFETITE () KNEE SWITCH SHAFT ASSY
3 (B142026 - | - * 1 | RAyFEAT T KNEE SWITCH SHAFT
4 |B142027 - | - * 1 | RAvFRtHES BRACKET, ;SHAFT
5 (B100463 | = * 1 | A yFESHELERE BOLT, SQUARE 7.94X18 L=135
6 [B114967 = | = * 1 | AAyFEFHEA My I— STOPPER, ;K-LIFTER PLATE
7 |B110087 = f = * 1 | RAyFETIH#EL BOLT 5.95X28 L=8
8 |60541 -1 - * 1 |BRARAvyF($0) SWITCH & CONNECTOR ASSY
9 |60541-03 - - * 1 |BRAA T B4R (40) SWITCH & SETTING PLATE ASSY
10 {30187 -] - * 2 |axsaEy PIN CONTACT
11 |30185 s * 1 |ax242—P) 6P NYLON GONNECTOR
12 130151 | = * 1 |axs48—hi— 6P PLUG COVER, #14
13 |30750 - | = * 1 |§FEAVF BEAD BAND, S
14 [40253 - | - * 4 |BERAMyFEFTRRBL WOOD SCREW, FLAT M4.1X25

FHRAVvFHER(-BT, -CD, -DS)/Manual switch mechanism (-BT, -CD, -DS)

1 w
NO.| HSES R ES o DESCRIPTION
o9 La9?
S ol
PARTS NO_[? ¥ §l7 6 ¢ &|aTY
1 [60473C -1 - * 1 |RAyFtEuk SWITCH COMPLETE
2 |60177 -1 - * 1 |RAyFH— SWITCH COVER
3 |60175 = | = * 3 |RAF(UB-15KKSTN) SWITCH, UB-15KKS1N
4 |60176 =1 = = 2 | R4 YF(UB-15KKS1M) SWITCH, UB-15KKS1M
5 |60184 -1 - * 5 [LX LENS
6 |60170-01 - - * 1 |[#LAR27T—2 QR PUSH BUTTON MARK, QR
7 |60170-02 - * 1 [#BLARE<T—% CD PUSH BUTTON MARK, CD
8 [60170-03 = - * 1 |[#BLAEY—S BC PUSH BUTTON MARK, BC
9 |60170-04 - - * 1 [ILARET—S HS PUSH BUTTON MARK, HS
10 |60170-05 -1 - * 1 |#|LAE2Y—T PC PUSH BUTTON MARK, PC
11 |60183 -1 - * 5 LKA PUSH BUTTON
12 |60181-02 -1 - * 1 |RAYFH5—TN HARNESS
14 |60467 = | = * 1 |laxoiEy PIN CONTACT : LLF-01T-1.3E
15 |60473 -1 - * 1 |BTRAYF5—TIL HARNESS COMPLETE
17 |60479 - - * 1 |39 %2—h/i—15P CONNECTOR CAP
18 |60466 -1 - * 1 [ax948—15P NYLON CONNECTOR
19 |30750 - - * B YAV CABLE TIE
20 |60178 -1 - 4 1 | RAYFHh—ik SWITCH COVER PLATE
21 [37288 -1 - * 2 |RAvFHh/Ai—1k SCREW M4X0.7 L=5
22 160204 - — * 2 |RAvFhi—iRit SCREW M4X0.7 L=6
23 |31207 -1 - * 2 | RAYFhN—RIE Ty v— WASHER, PLAIN M 4
25 160543 -1 - * 7 |aAxo3E PIN CONTACT : LLM-01T-1.3E
26 |E201271 -1 - * 2 B 270Q1/4W
27 |60181-01 -1 - * 2 |EmEs WIRE
28 |60543 -1 - * 2 |axg5E ABTAACYFR) PIN CONTACT : LLM-01T-1.3E
29 160572 = f = * 2 | F1—T HEAT SHRINKABLE TUBE
30 |60573 -1 - * 2 |WEFa1—7 HEAT SHRINKABLE TUBE
31 |60618 - | - * 2 |REF—7 PROTECTIVE TUBE
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Z8 [+ 4% /Air pressure mechanism
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ZC £ B81%/Air pressure mechanism

L o

NO.| mEEse JE S |mE LS DESCRIPTION
28983425
DoDdopl 2L
PARTS NO. [? YR ¥l 8 k| QTY

1 60491 -1 - + 1 | BEFtEY4E) SOLENOID VALVE SET, 4
2 |60387C -] - * 1 | BEFAORIT2{TE) SOLENOID VALVE ASSY, 4
3 |60387 -] - * 1 |EHEFF(4:E-24V) AIR MANIFOLD ASSY, 4
4 |60387-01 - - * 4 |ERIF SOLENOID VALVE
5 [60387-02 - - * 8 |ERFLERL SCREW, M2X0.4 L=20
6 [60387-03 - | - * 4 |H A4y NA05P-G) GASKET
7 [60387-04 -1 - * 1 |ZT7<2=hR—ILF4(MFS4) AIR MANIFOLD, 4
8 |30720-03 -1 - * 6 |FS5Y (A5 PLUG
9 |60387-05 -1 - * 3 |#EFWA) JOINT, A
10 |60387-06 - - * 2 |#FB) JOINT. B
11 |60468 -1 - * 1 |a44448 CONNECTOR ASSY, 4
12 |60387-12 -1 - * 2 ALY — AIR MUFFLER
13 |BS09228 - * 1 |=vFILA) NIPPLE, 1/4X1/8
14 |BS09318 -] - * 1 |L¥alL—4— REGULATOR
15 |60387-13 -| - * 1 |=vZIL(B) NIPPLE, B
16 |60387-14 - - * 1 [BR—=sJ BALL VALVE
17 |60387-15 -1 - * 1 |=vyFILEC) NIPPLE, C
18 |60387-16 - | - * 1 | BRI iR SETTING PLATE. VALUE
19 |60387-17 -1 - * 4 |BHFLERLC SCREW, M4X0.7 L=38
20 131208 - | - * 4 |BHEALEETY v— WASHER, SPRING 2-4
21 31207 -1 - * 4 |BEFIEET Y v— WASHER, PLAIN M 4
22 [10734-24 -1 - * 2 |BRFERT TRLE WOOD SCREW, M4.5 L=20

WZT7HOF 1T —AEF(-FL)/Presser foot actuator mechanism (-FL)

LA »
NO. | B&ES 5 i 2 e G DESCRIPTION
. o dEasor
i e e
PARTS NO. [ I e8¢ k|aTY
1 [60172 -1 - * 1 [FL A2 —(4R) CYLINDER ASSY
2 |60172-01 -1 - * 1 [FLoyo s — CYLINDER
3 |60172-02 -1 - * 2 |#F JOINT
4 |60172-03 = | = * 2 |FLYYuA —ikhl BOLT, SOCKET M5X0.8 L=45
5 (60174 -1 - * 1 |FLS) A —HLAl SCREW
6 (28070 -1 - * 1 [FLYA—iBRlC+ vk NUT, 3 M8
7 160169 -1 - * 2 |FLREZ7—F2—7 AIR TUBE, 6X4X770L
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{E B3R /Accessories

10

Y | <1HEH> <2AEH>
{single needle> <{two needle>
22 21 18 i .
/ %




{1 /E % /Accessories

(%] (%]
no. | ma=s O ol olus L= DESCRIPTION
Jlofa1459(8F7
S EE R B
PARTS NO.| P || TS| ?h|T k] ary :
1 | 1872 x|+ = [ * | 1 [RALFO5MM) HEXAGONAL WRENCH, 1.5
2 [19456 x| x| | = | 1 [KBLOFOMM HEXAGONAL WRENCH, 2
3 |19457 w| x| %) % | % [ 1 |7RALF25MM) HEXAGONAL WRENCH, 2.5
4 [19458-A | x| =[x | x| * | * 1 [7RBELFEMM) HEXAGONAL WRENCH, 3
5 (19459 * [k x| %] * | * 1 |7RALUFEMM) HEXAGONAL WRENCH, 4
6 |19460 #|x|x[*] * | = | 1 [KABLLFGEMM HEXAGONAL WRENGH, 5
7 | 8118 *lxlx|*x| x| = | 1 |[FS4/5—K) SCREW DRIVER, L
8 | 8120 # || %] %] * * 1 |FS4—H) SCREW DRIVER, M
9 | 8121 x| x| x| % | = | 1 |FSq4/5—0N) SCREW DRIVER, S
10 (19473 sl *x|x] = | = | 1 |[+FFS41— SCREW DRIVER, PLUS
11 111885 | x| k] %] * | * 2 e HINGE
12 |B143910 | *|*|*|*x]| = | = | 2 |Fro=zmHT L4 RUBBER CUSHION
13 |1BS53188 | # | *| * | %] = * 2 |a—+—%F(B) CORNER SUPPORT
14 |B148890 || *|*|*| * | * | 2 |[a—F—=1HA) HEAD CUSHION
15 | 6055 x| x|x] % | * | 4 |E2TB0F1EET NAIL
16 [19462 w|#|*]*] *= | * | 1 |AHRLLF DOUBLE WRENCH
17 [11193 #| x| x| x| * | * 1 |AANEy OIL TANK
18 | 8125 x| x| %] * | * 1 [;mEL OILER
19 | 8132-A || *|*|*| = | = | 1 |HRE ACCESSORY BAG
20 |60386C | ®|x|*] = | x| 1 RSHE OIL PAN ASSY
21 |60386 x| x] %] = | = 1 |imsT OIL PAN
22 |PL-09 x| x|x|*] = | = | 1 |7—2520 LABEL, GROUNDING
23 |15082 #|x|*l*| = | = | 1 BUA POLY OILER
24 [15081 ¥ x| x|x| = | = | 6 |;HRFEITTRE WOOD SCREW
25 |NO122 ] -*xl-] = | - 3 |& DPx17 #22 NEEDLE DPX17 (#22)
25 |NO122 “x|-|*| - | = | 4 |& OPx17#22 NEEDLE DPX17 (#22)
26 |BS53190 || # | #|*| * | = | 2 |sEEEid LR SPACER, C-SUPPORT
27 |BS53189 | % || %|*| * | * | 2 |a—F—FTLBEE SPACER, H-CUSHION
28 |60478C || x|x| - | - | 1 |[BYTE KNEE LIFTER ASSY
29 |60478 wlxl*x|*| - | - | 1 |BRETHF BRACKET, KNEE LIFTER
30 |B104619 |« | #|*|*| = | = | 1 |BLIFI Tl KNEE LIFTER BAR
31 |BS34756 | «|«*|*|x| - | - | 1 |[R&T KNEE LIFTER PLATE
32 |B114967 | #|#|*|*| - | - | 1 |BYTAAA— STOPPER, :K-LIFTER PLATE
33 |B110087 [ *|=|=|*] - | - | 1 [BRHTL BOLT, SM5.95X28 L=8
34 |BS31885 | #|#|x|*| - | - | 1 |[BEYETHA— COVER, ;K-LIFTER PLATE
35 |IBS25783 | x|« *|*| - | - | 1 |BEFEFEFR SPRING
36 |BO17081 | *|*|*|+| - | - | 1 |[BEFE#FETEHLL BOLT, M8X1.25 L=16
37 |B100477 *| €] %] %] * * 1 |EBE SR ITEE HEAD REST
38 |35254 | =|*x|-| = | - | 1 |FRixtvk THREAD STAND ASSY
38 |10947 |-l - | = | 1 |HRItYE THREAD STAND ASSY
39 |60536 x|-|*|-| = | - | 3 |RE> BOBBIN
39 |60536 slel=lzl = | 2] 4 FEE BOBBIN
40 |60302 “l-l*|-| x| - | 1 |[BEARX FIXED KNIFE
40 |60302 |l ] - | | 2 |BEAR FIXED KNIFE
41 160699 x| =]%| - | * 1 |7xAERLCEL SCREW DRIVER, HEXAGONAL 2.5
42 [30625 -l x|x| x| x| 1 |[BEBEFT—TNLIST SYNCRONIZER CABLE CLAMP, 5N
43 |60374 - k] €] % | * 1 |ESEAF CABLE. TIE
44 |60012 - |- « | = | 1 |3—FAhni— CORD COVER
45 (8124 ¥+ = | = | 1 [Z>oh13— MACHINE COVER
46 |38264 - x| = | - | 1 |[7—LikET THREAD GUIDE
46 |38264 -|-1-1%| - | = | 2 |7—LHHT THREAD GUIDE
47 (30601 *|*| * | * | 1 |[7—LARBFLEDHRL SCREW M5X0.8 L=10
48 |6055 w|%| = | x| 2 |3—F—ZF(A)LLET NAIL
49 (90625 -lx|-] x| - | 1 |RTIT Ty H— SPRING WASHER
49 [90625 = x| - | x| 2 |RFYYT Ty v— SPRING WASHER
50 (11196 - x| - | = | 1 |E>tvk TWEEZERS
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7— 3R (1R%t) / Table of gauge parts (single needle)

)

My
=

@’—gﬁ
’ 27174

60048 ?\
O

g
\ 7

AR (Z) 48
SLIDE PLATE (LEFT)
COMPLETE

Ak ()4
SLIDE PLATE (RIGHT)
COMPLETE

L

MRz ()

Epi

*EY

INNER
PRESSER FOOT

OUTER
PRESSER FOOT

NEEDLE PLATE

FEED DOG

e
STANDARD

fNGEYE)
LONG HOLE
(FEED DOG)

*

AAH
FOR THICK
THREAD

F#z-A
RIGHT SIDE
FOOT

*

FRA-E
LEFT SIDE
FOOT

60234

60309

LA R(ART)
FOR URETHANE
(AR1)

*

L4 F(AR2)
FOR URETHANE
(AR2)

60471

60422

* ¥R & / OPTION AT EXTRA COST



3z (2K&t) / Table of gauge parts (two needle)

» :\\
r—<

1S00 VH.LX3 1V NOILdO / WX FE L4 *

*

078909 95909 97909 . | 58909 92909 99909 |068909] Wwig]
52909 55909 5909 z | +8909 6909 59909  [0G6909| wwyz|
6909 #7909 z | £8909 2909 $9909  [Ov6909| wwo]
095209 £5909 £909 z | 28909 ££909 £9909  |0£6909| wwg
09£909
25909 Zv909 4 18909 21909 29909  [0Z6909| wuwg
2909 S
15909 1#909 | 12909 19909  |016908| wwy
08909
05909 0%909 1 04909 09909  [006909| wwg
1004 1004 ‘ASSV
313740 (LHOM) | 31T1dwoo (43 | 3aine ¥3SSIYd | ¥ISSIud | dwvio | on | 3zs
31v7d 3dr1S 31v1d 3ar1S QVIYHL 500 @334 | 31v1d 37033N [Moy| ¥31no 3NN F1033N | 13 |39nVD
) 3
B () Wi B () Wi 413 (B Ydbie | Yatch | (BY) 2B4S n4a] WiE
D om\mmwom
<P
@
S—028L0S4 Q @@.@
02£.088-© _
£5507 19
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mYER (72 3>) / Hanging ruler (option)

(=] = sy B2
NO. s | BE a4 DESCRIPTION
PARTS NO. | QTY
1 |60546C 1 [BYER @) HANGING RULER.COMPLETE
2 |60546 1 |BYER HANGING RULER
3 [36317 2 |Hl SCREW M6X1 L=22
4 137301 2 |rR—y— SPACER
5 160546-01 1 |RYEHRLE HANGING RULER BRACKET
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SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.cojp
http://www.seiko—sewing.co.jp./
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